CONTENTS—FRAME GROUP

F00-1 F00-2-V3 Fo1
ENGINE MOUNTING PARTS CVTAIRPIPE LOCKKITS
O R EVGNE WOUNTNG TS | [ CTHARI O ARPPE | [For wR/L00K KiTS
\ N
e )
| @&

F04-1 F04-2 F04-3-V2
FRONT PLASTICS 1 FRONT PLASTICS 2 MIDDLE PLASTICS 1
FO4 HRRHFHIFRONT PLASTIS 1| FOL2UEHIRR FRONTPLASTICS2 |+~ ¢ N MDDLEPUSTICS | '
} Fd L]
Vil
F04-4-V2 F04-5-V3 F04-6
MIDDLE PLASTICS 2 REAR PLASTICS 1 REAR PLASTICS 2
OV R MIDDLE PLASTIS 2 | FO452 EBIF 1 REAR PLASTIS 1

M
S




CONTENTS—FRAME GROUP

F04-7 F05-A-A-V2 F05-A-B
MIDDLE PLASTICS 3(EPS) FRONT SUSPENSION(2017) FRONT SUSPENSION (OIL & GAS MIX SHOCK ABSORBER)
[Foe7 # BRI (E7S) MDDLE PLASTCS 4EPS) B3/ FRONTSUSPENSION |, — B [ W3 FRONT SUSPENSION
= e 910 Y
1. VUSRS
1
6 o]
8
= @ 2
@ W
a5
Vg
F05-B-A-V4 F05-B-B-V3 F06-A-A-V2
FRONT SUSPENSION(2018) FRONT SUSPENSION(2018,01L SHOCK ABSORBER) REAR SUSPENSION (2017)
HERFRONT SUSPENSION | o) F-2 EMAREAR SUSPENSION |

HER FRONTSUSPENSION [, (40 y
. [

F06-A-B
REAR SUSPENSION (OIL AND GAS MIXSHOCK ABSORBER)

F06-B-A

REAR SUSPENSION(2018)

F06-B-B
REAR SUSPENSION(2018,01L SHOCK ABSORBER)

JGERY REAR SUSPENSION

| Fu8-8 FIBX/REAR SUSPENSION

JGERY REAR SUSPENSION

3

FO7 F08-1 F08-2
FRONT WHEEL ASSY HYDRAULIC BRAKE ASSY(2017) PARKING SYSTEM(2017)
FO7 RROEHRFRONT WHEEL ASSY F98.1 M N B AMYDRAULIC BRAKE ASSY FO082 & £ PARKNG SYSTEM J
foachbccod bbb -~ | Fe2RERS/PARKNG SYSTEM _
LTS
T 7 ]
2 2 t ",
" ”u‘.S . a
o Wi A
A {
gl
¢ v ﬁ@;ﬂ!:»———‘-_.,
> ' :\E =
Vi Vi 4 =




FO8-A

CONTENTS—FRAME GROUP

08-B F10-A-V3
BRAKE SYSTEM(2018) BRAKE SYSTEM(SUMITOMO)(2018) STEERING SYSTEM

FOSANARR/BRMESYSTEM |/ 1 0 g gt

[ FeswammmE SYSTEN |

13 et ., WA EH STEERING SYSTEM

I

F10-B-V3 F11 F12
STEERING SYSTEM(EPS) REAR WHEEL ASSY FUEL SYSTEM
|| RARAEPS) STEERNG STSTEMEPS] | s [ rummemEsyE |

Vi
F13 F15-1-V3 F15-2-V1
SEAT ASSY ELECTRIC SYSTEM TOWING WINCH
FI3_ BASEISEAT ASSY] T £ERHELECTRO SYSTEM F15:2 SETTONNG WNCH
o "
3
ﬁ o N p D_n
' & /D\:‘\
L a v,,':\:
.
’ S,
N %2 03
ul (e g g Q2509
K< AL}

< . - "/
LEFN g’;’}‘m)u,/ &

g

F15-2-V2

F15-3 F16
TOWING WINCH FUEL INJECTION SYSTEM LIGHT
L] | Fi53 Wit 4FUEL INVECTION SYSTEM




CONTENTS—FRAME GROUP

F17 F18 F19-1-A
ODOMETER COOLING SYSTEM DECAL,2021(LAVA ORANGE)
FI7 R#8 RIODOMETER
I BRI Y2 ZFORCESS0 X RRHFRR  xuaRe
| B e Wl
A A s
5. -
¥
2
Vi
F19-1-B

DECAL,2021(TITANIUM GREY)

F19-2-B
WARNING DECALS(Argentina)

DECAL(USA)

R IRRERR Y22 ZFORCESSO EX KREFRR ugwee

CF500US-E XM R IESHPE F 65 W

CIORURRET

F19-2-C
WARNING DECALS(EURO)

F23

CAB FRAME

CFS00USHR I B BTE

113 RR R /0B PG

F26-1 F26-2 F27-B
BODY ACCESSORIES BODY ACCESSORIES FRONT CV DRIVE SHAFT ASsY(QC)
25 tEMPB00Y ACCESSORES | FEFBODY ACCESSORES F218 RS2 % 5 RIFRONT CY DRIVE SHAFT ASSY |
1
=]
e
S, \
s,
9 a’J‘ ~
- ) L.
— 8 5 ~_ ;s‘ ]
e
L /i
s
v - I »




CONTENTS—FRAME GROUP

F27-C
FRONT CV DRIVE SHAFT ASSY(ODN)(2017)

F27-D
FRONT CV DRIVE SHAFT(ODM)(2018)

F28-B

REAR CV DRIVE SHAFT AssY(QC)

F27-C RIS % EIWFRONT CV DRIVE SHAFT ASS

[ F27.0 HES2A 282 UFRONT CV DRIVE SHAFT ASSY

F28-8 G S K 4% B AREAR CV DRIVE SHAFT ASSY

4 \‘.l@ ‘.:6:' " y 3 i
e 06, "
“x P / 1
moﬁoo(( @f% ((%
et f @3/
[ \QO%C% »O'@Oog 0
7 €/ / “@a
8 Ty, 7 y oy
] ey
\ 2 / m. % Og,(j.b s / 9@{:%&‘
y 0 =
Vg oy Vi T ® t H
F28-C F28-D F30-A

REAR CV DRIVE SHAFT ASSY(ODN)(2017)

REAR CV DRIVE SHAFT(ODM)(2018)

POWERTRAIN SYSTEM(2017)

FAC 94424 BAUREAR CV DRIVE SHAFT ASSY|

F28-D EEFAAANBWREAR CV DRIVE SHAFT ASSY

504 /POVETALY SISTEM |

o
N e »

n

9' 5
7 NS t.q,t ! ; TR
' f Y .
s % . 00&,
y 2 7 y ‘ ] &
' / Va @." X 1 ; y ™
Vig ! 1 g 4
F30-B F31-v2 F32
DRIVETRAIN SYSTEM(2018) FRONT AXLE GEAR SHIFTING SYSTEM
F2 BEFUIOER SHFTNG
.-
| i
5 — P
o oy e (|
Vid
F33-A F33-B-V3 F34-A-V2
REAR AXLE(2017) REAR AXLE(NO DIFFERENTIAL) 3-POINT SEAT BELT
mﬁmmfm [ WERERANE o AR PO T

.




CONTENTS—FRAME GROUP

F34-B F36-V2 F40-A
5-POINT SEAT BELT FUEL EVAPORATION SYSTEM TOWING SYSTEM(SPLIT-TYPE)
AR5 5% S-PONT SEAT BELT HAR B FUEL VAPORIZATION SYSTEM FA-A BESR/TNN StSTR
§
T
)

€ .

Vil s @
F40-B F41

TOWING SYSTEM(INTEGRATED) AIR FILTER ASSY
PSRBT B | B AR FLTERASSY




CONTENTS—ENGINE GROUP

EO0 E01-1 E01-2

191R ENGINE LEFT CRANKCASE ASSY RIGHT CRANKCASE ASSY

[ ERNNBAETCRNGASERSSY. |

| GRNRERIGHT CRNKCASEASY._|

&

EO01-3 E01-4-V2 E02-1
CVT CASE ASSY LEFT CRANKCASE COVER ASSY CYLINDER HEAD COVER ASSY

CVTHA VT CASE ASSY. B4 £ &R A /LET CRNCLSE QO LSS1 | ) i B2 MEERE CUNORHEO CORASS. |

Vig
E02-2 E02-2-V2 E02-2-V3
CYLINDER HEAD ASSY CYLINDER HEAD ASSY CYLINDER HEAD ASSY
“{EEHCYUNDER HEADASSY | £00:2-V2 SRACYLINDER HEAD ASSY Ak EACNOEREOASSY |
s Ly B ? ¥
re \ g 5 n..

E02-3-V2 E02-4 E03
CYLINDER BODY ASSY. CAMSHAFT OF CYLINDER ASSY MAGNETO STATOR ASSY(EPS)

- £03-1 W 0 (E5) AAGNETO ASST(EFS) |
Wi CYLINDER BODY ASSY. pary E02-4 5888 /CAUSIAFT OF CTLINDER 4SSV a2 SanA e v |




CONTENTS—ENGINE GROUP

E04
CRANKSHAFT/CONNECTING ROD/PISTON ASSY

E05-V3
CVT ASSY

E06-1
TRANSMISSION I

BN BREHTAECRANCHAFTICONNECTING

o,
3

B-1 RBEARE ( 1)/Mursission stsre (1]

@ Vi
E06-2-A E06-2-B E06-3
TRANSMISSION(2,FOR COUPLER) TRANSMISSION(2,FOR SLEEVE) TRANSMISSION(3)
E06:2 A4 K2 TRANSMISSION SYSTEMZ)| . SEGRR 1) TRANSMSSON STSTEN )]

B3 BEEAEE (1) /TURSISSION SISTRM (1)

E08 E09
WATER PUMP ASSY STATER MOTOR
E08 AGEMATER PUVP ASSY O EASHSTARTNGSYSTEN |
]
/8
E29 E30
ENGINE GASKET KIT ENGINE OIL SEAL &0-RING
[ MRV ENGNE GASETSET | ) [ EGEHEOTA ENGHE OL SEALIORNG |
N —
Q
¥




FOO-1 25/REAES ENGINE MOUNTING PARTS

A sy
Vil ' :
FOO0-1 ENGINE MOUNTING PARTS
Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-122180810 BOLT M12x1.25x180 2 M12x1.25x180
02 30102-060012810 SCREW 2
03 401B-000200-10000 DAMPER 4
04 30204-102810 NUT M10x1.25 4 M10x1.25
05 30204-122810 NUT M12x1.25 2 M12x1.25
06 30006-060030810 BOLT M6x30 4 M6x30
07 9010-120310 RUBBER LINER, FUEL TANK 4
08 9010-120007 REAR CUSHION SLEEVE, FUEL TANK 4
09 5BR0-000002 OUTLET HOSE, IDLE VALVE 1
10 30601-113010 CLAMP A13 4 A13
11 5BR0-000001 INLET HOSE, IDLE VALVE 1
12 7000-000208 FILTER COVER 1




CVTHERE/ CVT AIR PIPE

F00-2-V3 CVT AIR PIPE
Item No. Parts Number Parts Name(EN) Qty Specification

01 9010-000105 A-TYPE SCREW CLAMP 78-101 5 78-101
02 5BR0-000203 JOINT, CVT AIR INLET PIPE 1

03 30601-117010 CLAMP A17 1 A17
04 0180-110005 OIL STORAGE HOSE 1

05 5BR0-000201-10000 AIR INLET PIPE 1,CVT 1

06 5BR0-000204 JOINT 1, EXHAUST PIPE 1

07 7000-000205-10000 AIR INLET PIPE 2,CVT 1

08 9030-000109 SCREW CLAMP, A-TYPE 2 70~90
09 5BR0-000208 JOINT 2, EXHAUST PIPE 1

10 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 1

11 5BR0-000202 AIR OUTLET PIPE, CVT 1




FOT $8/LOCK KITS

FO1 LOCK KITS
Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-011000-1000 LOCK KITS 1
01 7000-011000-20000 LOCK ASSY 1 SUMITOMO PLUG
02 9060-010300-1000 KEY 1




HSEFEMUFFLER

F02-V3 MUFFLER

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BR0-021120-10000 HEAT INSULATOR,EXHAUST PIPE 1
02 30006-060012810 BOLT M6x12 16 M6x12
03 5BR0-021100-20000 FRONT EXHAUST PIPE, MUFFLER 1
04 8010-020001 NUT M8, MUFFLER JOINT 2 M8
05 9CR6-020002-00001 DRAG SPRING,MUFFLER 3
06 7030-021002 COLLAR, BIG 1
07 5BR0-021200-00001 MUFFLER ASSY 1
07 5BR0-021200-10000 MUFFLER ASSY 1
08 30305-060800 WASHER 6 8 6
09 7000-020004 OUTER DECO COVER, MUFFLER BODY 1
10 30204-080810 NUT M8 1 M8
11 30204-102810 NUT M10x1.25 1 M10x1.25
12 9CR6-020020 MOUNT ASSY, MUFFLER 1
13 9010-050500 CUSHION SLEEVE 1
14 30006-102070810 BOLT M10x1.25x70 1 M10x1.25x70
15 7020-020001 LINER, MUFFLER 1
16 30006-080065810 BOLT M8x65 1 M8x65
17 30006-080040810 BOLT M8x40 1 M8x40
18 7020-000160 CONNECTING PARTS, ENGINE UPPER BRACKET 1
19 30206-060500 CAP NUT 3
20 30303-060900 WASHER 3 6
21 30306-060800 WASHER 6 3 6
22 7030-021150-1000 SPARK ARRESTOR 1
23 5BY2-021001 SEAL GASKET 1
24 5BR0-020007 INNER HEAT INSULATION COVER, MUFFLER BODY 1
25 9CR6-020003 WIRE WASHER 2
26 7000-020008 HEAT SHIELD, CATALYST 1
27 018B-176000 OXYGEN SENSOR 1
28 5BR0-021001 BRACKET, FRONT EXHAUST PIPE 1




EBIFRAME

F03-A-V5 FRAME

Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-080016810 BOLT M8x16 15 M8x16
02 30006-060016810 BOLT M6x16 16 M6x16
03 30006-060012810 BOLT M6x12 34 M6x12
04 5BRX-030100-30000 FRAME ASSY. 1 ELECTROPHORESIS BLACK
05 5BWA-031500-0BB00 FRONT BUMPER 1 PLASTIC POWDER
05 5BWA-031500-0B200 FRONT BUMPER 1 MATTE BLACK
05 7000-031500 FRONT BUMPER 1 NORMALLY POLISHED
06 9060-037110-10000 UPPER BRACKET, RESERVOIR TANK 1
07 30006-102016810 BOLT M10x1.25x16 8 M10x1.25x16
08 9060-037450 MOUNTING SEAT, STEERING MOTOR 1
09 7000-030030-10000 RELAY BOX BRACKET ASSY. 1
10 30006-080050810 BOLT M8x50 1 M8x50
11 7000-100004 UPPER MOUNT BLOCK, PASSENGER ARMREST 1
12 7000-100110 ARMREST RAIL ASSY 1
13 7000-100005-10001 LOWER MOUNTING BLCOK, PASSANGER ARMREST 1
14 9060-038125 HEAT INSULATOR, FUEL TANK 1
15 7000-031701 REAR PANEL, FUEL TANK 1
16 5BR0-030301 BASE PLATE, ENGINE 1
17 30204-080810 NUT M8 3 M8
18 7000-031100-20000 MOUNT BRACKET, SEAT 1 ELECTROPHORESIS BLACK
19 30006-080040810 BOLT M8x40 9 M8x40
20 9060-037663-00001 LIMIT LEVER, SEAT 2
21 5BR0-030210 BRACKET ASSY, ECU 1
22 5BR0-031200-30000 BRACKET, REAR CARGO BOX 1
23 7000-031810 SEAT, TRAILER POWER 1
24 9060-038122 PLUG 1
25 9010-120008 SPONGE PAD, FUEL TANK 2
26 5BWB-030050-10000 STRIP, BATTERY 1
27 401B-150700 TIE BAND, BATTERY 1
28 9030-220004 HOOK, BAND 4
29 7000-031400-00001 REAR BUMPER ASSY 1 STAINLESS STEEL
29 5BWA-031400-1B201 REAR BUMPER ASSY 1 MATTE BLACK
29 5BWA-031400-1BB01 1
30 9060-038129 SPONGE STRIP 1, HEAT INSULATOR 2
31 5BR0-031301 HEAT INSULATOR, CARGO BOX 1
32 9060-040024-10000 BASE PLATE 1
33 9060-040028 BASE PLATE GASKET 16
34 30303-060112 WASHER 16 6
35 30006-103020810 BOLT M10x20 2 M10x20
36 7020-000160 CONNECTING PARTS, ENGINE UPPER BRACKET 1
37 9GQ0-030120 SIDE SUPPORT ASSY 1
38 30102-102035810 SCREW M10x1.25x35 4 M10x1.25x35
39 7000-031803 MOUNTING BUSHING, REAL GEAR CASE 4
40 7000-030010-10000 MOUNT FRAME, REAL GEAR CASE 2 ELECTROPHORESIS BLACK
41 30200-080810 NUT M8 1 M8




K3/ FRAME

F03-B-V3 FRAME(USA&CA)
Item No. Parts Number Parts Name(EN) Qty Specification
01 30006-080016810 BOLT M8x16 11 M8x16
02 7000-030010-10000 MOUNT FRAME, REAL GEAR CASE 2 ELECTROPHORESIS BLACK
03 30006-060012810 BOLT M6x12 35 M6x12
04 5BRB-031000-30000 FRAME ASSY. 1 ELECTROPHORESIS BLACK
04 5BRB-031000-40000 FRAME ASSY 1
05 7000-031500 FRONT BUMPER 1 NORMALLY POLISHED
05 5BWA-031500 1
05 5BWA-031500-0BB00 FRONT BUMPER 1 PLASTIC POWDER
05 5BWA-031500-0B200 FRONT BUMPER 1 MATTE BLACK
06 9060-037110-10000 UPPER BRACKET, RESERVOIR TANK 1
07 30006-102016810 BOLT M10x1.25x16 8 M10x1.25x16
08 9060-037450 MOUNTING SEAT, STEERING MOTOR 1
09 7000-030030-10000 RELAY BOX BRACKET ASSY. 1
10 30006-080050810 BOLT M8x50 1 M8x50
11 7000-100004 UPPER MOUNT BLOCK, PASSENGER ARMREST 1
12 7000-100110 ARMREST RAIL ASSY 1
13 7000-100005-10001 LOWER MOUNTING BLCOK, PASSANGER ARMREST 1
14 9060-038125 HEAT INSULATOR, FUEL TANK 1
15 7000-031701 REAR PANEL, FUEL TANK 1
16 5BR0-030301 BASE PLATE, ENGINE 1
17 30204-080810 NUT M8 3 M8
18 7000-031100-20000 MOUNT BRACKET, SEAT 1 ELECTROPHORESIS BLACK
19 30006-080040810 BOLT M8x40 9 M8x40
20 9060-037663-00001 LIMIT LEVER, SEAT 2
21 5BR0-030210 BRACKET ASSY, ECU 1
22 5BR0-031200-30000 BRACKET, REAR CARGO BOX 1
23 7000-031810 SEAT, TRAILER POWER 1
24 9060-038122 PLUG 1
25 9010-120008 SPONGE PAD, FUEL TANK 2
26 5BWB-030050-10000 STRIP, BATTERY 1
27 401B-150700 TIE BAND, BATTERY 1
28 9030-220004 HOOK, BAND 4
29 7000-031400-00001 REAR BUMPER ASSY 1 STAINLESS STEEL
29 5BWA-031400-1B201 REAR BUMPER ASSY 1 MATTE BLACK
29 5BWA-031400-1BB01 1
30 9060-038129 SPONGE STRIP 1, HEAT INSULATOR 2
31 5BR0-031301 HEAT INSULATOR, CARGO BOX 1
32 9060-040024-10000 BASE PLATE 1
33 9060-040028 BASE PLATE GASKET 16
34 30303-060112 WASHER 16 6
35 30006-060016810 BOLT M6x16 16 M6x16
36 7000-030040 ADAPTOR SEAT, AIR INLET PORT 1
37 5BWB-030110-00001 BRACKET, PARKING CABLE 1
38 30102-102035810 SCREW M10x1.25x35 4 M10x1.25x35
39 7000-031803 MOUNTING BUSHING, REAL GEAR CASE 4
40 30006-103020810 BOLT M10x20 2 M10x20
41 7020-000160 CONNECTING PARTS, ENGINE UPPER BRACKET 1
42 9GQ0-030120 SIDE SUPPORT ASSY 1
43 30200-080810 NUT M8 1 M8




FO4-1 BREERH [FRONT PLASTIS 1

FO4-1 FRONT PLASTICS 1

Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-042611 FRONT UPPER PANEL 1
02 700V-042612-1000-0B500 FRONT DECO PLATE 1 TITANIUM GRAY
02 700V-042612-1000-0YDOO FRONT DECO PLATE 1 LAVA ORANGE
03 7000-042631 FRONT MIDDLE PANEL 1
04 7000-042632 FRONT LOWER PANEL 1
05 7000-042661 COVER, WINCH 1
06 7000-042641 LH FRONT RUBBER BLOCK 1
07 7000-042651 RH FRONT RUBBER BLOCK 1
08 30105-060016410 SCREW M6x16 2 M6x16
09 30110-480160010 SELF-TAPPING SCREW ST4.8x16 7 ST4.8x16
10 8010-000002 CLAMP ST4.2 4 ST4.2
11 8010-000004 BOLT M6x14 10 M6x14
12 8010-040038 BOLT M6x22 4 M6x22
13 9060-040310 PLASTIC CLIPS 2
14 7030-190001 CFMOTO LOGO 1 BIG




FO4-2 i3k HA2/ FRONT PLASTICS 2

F04-2 FRONT PLASTICS 2
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-040101-1B500 FRONT FENDER 1 TITANIUM GRAY
01 9060-040101-1YDOO FRONT FENDER 1 LAVA ORANGE
02 9060-040103 FRONT TRUNK 1
03 9060-040102-0B50 FRONT TOP COVER 1 TITANIUM GRAY
03 9060-040102-0YDOO FRONT TOP COVER 1 LAVA ORANGE
04 9060-040106-10000 DASHBOARD PANEL 1
05 9060-040009 LH FRONT PROTECTOR 1
06 9060-040011 RH FRONT PROTECTOR 1
07 9060-040104 BOTTOM PANEL, DASHBOARD 1
08 30301-060412 WASHER 1 6
09 9060-040105 CUPBOARD BUTTON 2
10 8030-040020 SCREW, SPEAKER COVER 2
11 9060-040151 UBBER COLLAR, CUPBOARD BUTTON 2
12 30006-060016810 BOLT M6x16 1 M6x16
13 30110-480160010 SELF-TAPPING SCREW ST4.8x16 18 ST4.8x16
14 8030-040800-00001 NUT CLIP M6 3 M6
15 5020-031001 BBER SLEEVE, FRONT LICENSE BRAC 2
16 9060-040310 PLASTIC CLIPS 26
17 9060-040108-10000 SWITCH HOLE COVER 2
18 30006-060020810 BOLT M6x20 2 M6x20
19 30006-060012810 BOLT M6x12 2 M6x12
20 4060-260601 FRONT FENDER, LH 1
21 4060-260602 FRONT FENDER, RH 1
22 7030-200101 FILLER, ENGINE OIL 1
23 7000-200101 FUNNEL EXTENSION HOSE 1
24 9060-040109 COVER, LOCK 1




FO4-2RiBRY2 FRONT PLASTICS 2 | ¢—%

Vig

F04-2 FRONT PLASTICS 2
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-040101-1B500 FRONT FENDER 1 TITANIUM GRAY
01 9060-040101-1YDOO FRONT FENDER 1 LAVA ORANGE
02 9060-040103 FRONT TRUNK 1
03 9060-040102-0B50 FRONT TOP COVER 1 TITANIUM GRAY
03 9060-040102-0YDOO FRONT TOP COVER 1 LAVA ORANGE
04 9060-040106-10000 DASHBOARD PANEL 1
05 9060-040009 LH FRONT PROTECTOR 1
06 9060-040011 RH FRONT PROTECTOR 1
07 9060-040104 BOTTOM PANEL, DASHBOARD 1
08 30301-060412 WASHER 1 6
09 9060-040105 CUPBOARD BUTTON 2
10 8030-040020 SCREW, SPEAKER COVER 2
11 9060-040151 RUBBER COLLAR, CUPBOARD BUTTON 2
12 30006-060016810 BOLT M6x16 1 M6x16
13 30110-480160010 SELF-TAPPING SCREW ST4.8x16 18 ST4.8x16
14 8030-040800-00001 NUT CLIP M6 3 M6
15 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
16 9060-040310 PLASTIC CLIPS 26
17 9060-040108-10000 SWITCH HOLE COVER 2
18 30006-060020810 BOLT M6x20 2 M6x20
19 30006-060012810 BOLT M6x12 2 M6x12
20 4060-260601 FRONT FENDER, LH 1
21 4060-260602 FRONT FENDER, RH 1
22 7030-200101 FILLER, ENGINE OIL 1
23 7000-200101 FUNNEL EXTENSION HOSE 1
24 9060-040109 COVER, LOCK 1




HEBEI#H MIDDLE PLASTICS

"
1

/s
F04-3-V2  HEFEMMH 1 MIDDLE PLASTICS 1
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-040012-1000 FRONT FENDER 1
02 9060-040007-0B50 LH FRONT DECO PLATE 1 TITANIUM GRAY
02 9060-040007-0YDOO LH FRONT DECO PLATE 1 LAVA ORANGE
03 9060-040008-0B50 RH FRONT DECO PLATE 1 TITANIUM GRAY
03 9060-040008-0YDOO RH FRONT DECO PLATE 1 LAVA ORANGE
04 9060-043001-1000 WIRE GUARD, DASHBOARD 1
05 30006-060016810 BOLT M6x16 22 M6x16
06 8030-040800-00001 NUT CLIP M6 2 M6
07 9060-040310 PLASTIC CLIPS 19
08 7000-044101 FILE CASE 1
09 7000-044102 COVER, FILE CASE 1
10 9030-040013 HINGE SHAFT, TRUNK 2
11 9030-040012 HINGE SEAT, TRUNK 2
12 9030-040014 COVER, HINGE SHAFT 2
13 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 8 ST4.2x9.5
14 7020-140002 TIE BAND, RACK COVER 1
15 30204-060810 NUT M6 3 M6
16 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 3
17 8010-000004 BOLT M6x14 1 M6x14
18 30202-060110 NUT M6 1 M6
19 9060-041021 INNER FENDER 1




M I
F04-4-V2 hEREER442  MIDDLE PLASTICS 2
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-040013-20000 BASE PLATE, FOOTREST 1
02 7000-040005 SIDE PANEL, LH 1
03 7000-040006 SIDE PANEL, RH 1
04 7000-041601-10000 MIDDLE COVER 1
05 7000-041602-0V10 CAP, GEARSHIFT 1 SILVER WHITE
06 9060-040014-30000 BATTERY BOX 1
07 7000-041801 PANEL, FUEL TANK PORT 1
08 9060-040027-20000 BATTERY COVER 1
09 5BR0-042801 PROTECT COVER, ELECTRIC 1
10 30006-080016810 BOLT M8x16 2 M8x16
11 9060-040310 PLASTIC CLIPS 14
12 30006-060012810 BOLT M6x12 29 M6x12
13 30110-480160010 SELF-TAPPING SCREW ST4.8x16 13 ST4.8x16
14 8030-040800-00001 NUT CLIP M6 15 M6
15 30006-060020810 BOLT M6x20 4 M6x20
16 30112-060016410 SCREW ASSY M6x16 18 M6x16
17 9060-120002 CUSHION STRIP, FUEL TANK 2
18 8010-000002 CLAMP ST4.2 13 ST4.2
19 7000-042911 LOWER GUARD, LH SEAT 1
20 7000-042921 LOWER GUARD, RH SEAT 1
21 9060-040026 ECU DECO COVER 1




F04-5-V2 G R4H1/ REAR PLASTIS 1

/o
F04-5-v3 fEfR#%4F1  REAR PLASTICS 1
Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-041501-10000 REAR GUARD 1
02 7000-042301 REAR CARGO BOX 1
03 9060-040003-0B50 LH REAR DECO PLATE 1 TITANIUM GREY
03 9060-040003-0YDOO LH REAR DECO PLATE 1 LAVA ORANGE
04 9060-040004-0B50 RH REAR DECO PLATE 1 TITANIUM GREY
04 9060-040004-0YDOO RH REAR DECO PLATE 1 LAVA ORANGE
05 9060-040001 LH REAR PROTECTOR 1
06 9060-040002 RH REAR PROTECTOR 1
07 7000-042101-10000 CONNECTING PANEL, LH 1
08 7000-042201 CONNECTING PANEL, RH 1
09 7000-041901-10000 GUARD, AIR FILTER 1
10 700V-041701-1000 GUARD, BATTERY 1
11 9060-040310 PLASTIC CLIPS 48
12 7000-042302 MAINTENANCE COVER 1
13 8010-000004 BOLT M6x14 10 M6x14
14 8030-040800-00001 NUT CLIP M6 5 M6
15 30006-060016810 BOLT M6x16 4 M6x16
16 30110-420130010 SELF-TAPPING SCREW ST4.2x13 18 ST4.2x13
17 30006-060025810 BOLT M6x25 8 M6x25
18 7000-038112-10000 HEAT INSULATOR, REAR REPAIR COVER 2
19 8010-000002 CLAMP ST4.2 2 ST4.2
20 30006-060020810 BOLT M6x20 3 M6x20
21 0180-015003 RUBBER SLEEVE 5
22 7000-041502-10000 CAP, OIL FILLER 1
23 7000-042303 VENT GRILLE 1
24 4060-260603 REAR FENDER, LH 1
25 4060-260604 REAR FENDER, RH 1
26 7000-042311 DECO STRIP, LH CARGO BOX 1
27 7000-042321 RH DECO STRIP, CARGO BOX 1
28 7000-042102-10000 VENT GRILLE, CVT 1
29 4060-260605 LINK PANEL, REAR FENDER 2
30 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 12 ST4.2x9.5
31 7000-041503-10000 HEAT INSULATOR,REAR LOWER FENDER 1
32 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 1
33 30305-050112 WASHER 2 5
34 7030-040010-00001 CABLE, FRONT TOP COVER 2




FO4-6 J5RBRHA2/REAR PLASTIS 2

F04-6 /EEBEEXM4E2  REAR PLASTICS 2

Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-043211 REAR UPPER PANEL 1
02 700V-043212-1000-0B500 REAR DECO STRAP 1 TITANIUM GRAY
02 700V-043212-1000-0YDOO REAR DECO STRAP 1 LAVA ORANGE
03 7030-190001 CFMOTO LOGO 1 BIG
04 7000-043221 REAR LOWER PANEL 1
05 7000-043231 LH REAR RUBBER BLOCK 1
06 7000-043241 RH REAR RUBBER BLOCK 1
07 9060-040310 PLASTIC CLIPS 19
08 8010-000004 BOLT M6x14 4 Méx14
09 30110-480160010 SELF-TAPPING SCREW ST4.8x16 2 ST4.8x16
10 30006-050014810 BOLT M5x14 2 M5x14
11 5190-160230 REAR REFLECTOR 2 RECTANGLE, RED
12 7000-044211 REAR WING PANEL, LH 1
13 7000-044221 TAIL COVER, RH 1




FO4-7 i %8H4E3 (EPS) IMIDDLE PLASTICS 3(EPS)

Vi

F04-7  HERERME3(EPS)

MIDDLE PLASTICS 3(EPS)

Item No. Parts Number Parts Name(EN) Qty Specification

01 7000-044501 EPS DECO COVER 1

02 7000-044502 LH TRUNK COVER 1

03 7000-044503 LH ASSYARTMENT 1

04 7020-040315 BAND, FUEL TANK FILLER COVER 1

05 8010-000002 CLAMP ST4.2 1 ST4.2

06 0180-015003 RUBBER SLEEVE 2

07 30110-480160010 SELF-TAPPING SCREW ST4.8x16 1 ST4.8x16

08 30006-060016810 BOLT M6x16 2 M6x16




Hi B2/ FRONT SUSPENSION

e
FO5-A-A-V2 AIE2Z2(2017) FRONT SUSPENSION(2017)
Item No. Parts Number Parts Name(EN) Qty Specification

01 30204-102810 NUT M10x1.25 12 M10x1.25
02 7000-050610 FRONT SWAY BAR ASSY 1
03 30006-060012810 BOLT M6x12 14 M6x12
04 9060-050602 COVER, FRONT SWAY BAR 2
05 7000-050601 RUBBER SEAT, FRONT SWAY BAR 2
06 3121401 GREASE ZERK 6
07 30006-102050810 BOLT M10x1.25x50 2 M10x1.25x50
08 7000-050500-1E800 FRONT SHOCK ABSORBER 2 CORAL BLUE
08 7000-050500-1R000 FRONT SHOCK ABSORBER 2 RED
08 7000-050500-10000 FRONT SHOCK ABSORBER 2 WHITE
09 9060-050640-1000 FRONT RH SWAY LINKAGE BAR 1
10 9060-050620-1000 FRONT LH SWAY LINKAGE BAR 1
11 30006-102055810 BOLT M10x1.25x55 2 M10x1.25x55
12 30801-03205 CIRCLIPS FOR SHAFT 32 2 32 A-TYPE
13 4060-060101 MOUNTING SHAFT, REAR ARM 2
14 9060-050002 LONG BUSHING, SWING ARM 8
15 7000-050110-0E800 FRONT UPPER SWING ARM, RH 1 CORAL BLUE
15 7000-050110-0R000 FRONT UPPER SWING ARM, RH 1 RED
15 7000-050110-0V200 FRONT UPPER SWING ARM, RH 1 PEARL WHITE
15 7000-050110 FRONT UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK
16 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
17 7000-050310 FRONT UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK
17 7000-050310-0R000 FRONT UPPER SWING ARM, LH 1 RED
17 7000-050310-0V200 FRONT UPPER SWING ARM, LH 1 PEARL WHITE
17 7000-050310-0E800 FRONT UPPER SWING ARM, LH 1 CORAL BLUE
18 7000-050001 GUARD, BRAKE DISC 2
19 30800-05505 CIRCLIP FOR HOLE 55 2 55
20 9GQ0-050710 BEARING, HUB 2
21 9030-050600-10000 MAIN PIN ASSY 2 CCVI
21 9030-050600 MAIN PIN ASSY 2 SOMIC
22 30219-122810 NUT M12x1.25 4 M12x1.25
23 30903-0322210 COTTER PIN 4 3.2x22
24 7000-050802 STEERING KNUCKLE, RH 1
25 7000-050004 RH PANEL, FRONT SUSPENSION 1
26 4060-050101 SHAFT, FRONT SWNG ARM 2
27 7000-050210-2000 FRONT LOWER SWING ARM,RH 1 BLACK
27 7000-050210-2V200 FRONT LOWER SWING ARM,RH 1 PEARL WHITE
28 9060-050101-00001 SPACER, FRONT SWING ARM 2
29 7000-050410-2V200 FRONT LOWER SWING ARM,LH 1 PEARL WHITE
29 7000-050410-20000 FRONT LOWER SWING ARM,LH 1 BLACK
30 7000-050702 STEERING KNUCKLE, LH 1
31 7000-050003 LH PANEL, FRONT SUSPENSION 1
32 7000-050503 SPACER RING 4
33 7000-050501 O-RING 8
34 7000-050502 CIRCLIP 8
35 7000-050510 BEARING ASSY 4
36 7000-050504 SPACER RING 1 4
37 9060-050900 BALL PIN ASSY 2 SOMIC
37 9060-050900-10000 BALL PIN ASSY 2 CCVI
38 30801-03405 CIRCLIPS FOR SHAFT 34 2 34




B4/ FRONT SUSPENSION

b fanuds LR
R A
_4‘" \

&

FO05-A-B FRONT SUSPENSION(2017,0IL AND GAS MIXTURE SHOCK ABSORBER)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30204-102810 NUT M10x1.25 12 M10x1.25
02 7000-050610 FRONT SWAY BAR ASSY 1
03 30006-060012810 BOLT M6x12 14 M6x12
04 9060-050602 COVER, FRONT SWAY BAR 2
05 7000-050601 RUBBER SEAT, FRONT SWAY BAR 2
06 3121401 GREASE ZERK 6
07 30006-102050810 BOLT M10x1.25x50 2 M10x1.25x50
08 7000-050500-20000 FRONT SHOCK ABSORBER ASSY 2 WHITE
09 9060-050640-1000 FRONT RH SWAY LINKAGE BAR 1
10 9060-050620-1000 FRONT LH SWAY LINKAGE BAR 1
11 30006-102055810 BOLT M10x1.25x55 2 M10x1.25x55
12 30801-03205 CIRCLIPS FOR SHAFT 32 2 32 A-TYPE
13 4060-060101 MOUNTING SHAFT, REAR ARM 2
14 9060-050002 LONG BUSHING, SWING ARM 8
15 7000-050110-0E800 FRONT UPPER SWING ARM, RH 1 CORAL BLUE
15 7000-050110-0R000 FRONT UPPER SWING ARM, RH 1 RED
15 7000-050110-0V200 FRONT UPPER SWING ARM, RH 1 PEARL WHITE
15 7000-050110 FRONT UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK
16 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
17 7000-050310 FRONT UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK
17 7000-050310-0R000 FRONT UPPER SWING ARM, LH 1 RED
17 7000-050310-0V200 FRONT UPPER SWING ARM, LH 1 PEARL WHITE
17 7000-050310-0E800 FRONT UPPER SWING ARM, LH 1 CORAL BLUE
18 7000-050001 GUARD, BRAKE DISC 2
19 30800-05505 CIRCLIP FOR HOLE 55 2 55
20 9GQ0-050710 BEARING, HUB 2
21 9030-050600-10000 MAIN PIN ASSY 2 CccvI
21 9030-050600 MAIN PIN ASSY 2 SOMIC
22 30219-122810 NUT M12x1.25 4 M12x1.25
23 30903-0322210 COTTER PIN 4 3.2x22
24 7000-050802 STEERING KNUCKLE, RH 1
25 7000-050004 RH PANEL, FRONT SUSPENSION 1
26 4060-050101 SHAFT, FRONT SWNG ARM 2
27 7000-050210-2000 FRONT LOWER SWING ARM,RH 1 BLACK
27 7000-050210-2V200 FRONT LOWER SWING ARM,RH 1 PEARL WHITE
28 9060-050101-00001 SPACER, FRONT SWING ARM 2
29 7000-050410-2V200 FRONT LOWER SWING ARM,LH 1 PEARL WHITE
29 7000-050410-20000 FRONT LOWER SWING ARM,LH 1 BLACK
30 7000-050702 STEERING KNUCKLE, LH 1
31 7000-050003 LH PANEL, FRONT SUSPENSION 1
32 7020-051602-30000 LOWER BUSHING, SHOCK ABSORBER 4
33 7020-051603-30000 CIRCLIP 8
34 7020-051604-30000 ANTI-DUST SEAL 8
35 7020-051610-30000 BEARING ASSY 4
36 7000-050505 LOWER BUSHING, SHOCK ABSORBER 4
37 9060-050900 BALL PIN ASSY 2 SOMIC
37 9060-050900-10000 BALL PIN ASSY 2 CCVI
38 30801-03405 CIRCLIPS FOR SHAFT 34 2 34




Al &% FRONT SUSPENSION

FO5-B-A-V4  ATE2Z8(2018) FRONT SUSPENSION(2018)
Item No. Parts Number Parts Name(EN) Qty Specification
01 30204-102810 NUT M10x1.25 12 M10x1.25
02 7000-050504 SPACER RING 1 4
03 30006-060012810 BOLT M6x12 12 M6x12
04 7000-050510 BEARING ASSY 4
05 7000-050502 CIRCLIP 8
06 3121401 GREASE ZERK 6
07 30006-102050810 BOLT M10x1.25x50 2 M10x1.25x50
08 7000-050500-1E800 FRONT SHOCK ABSORBER 2 CORAL BLUE
08 7000-050500-1R000 FRONT SHOCK ABSORBER 2 RED
08 7000-050500-10000 FRONT SHOCK ABSORBER 2 WHITE
09 7000-050501 O-RING 8
10 7000-050503 SPACER RING 4
11 30006-102055810 BOLT M10x1.25x55 2 M10x1.25x55
12 30801-03205 CIRCLIPS FOR SHAFT 32 2 32 A-TYPE
13 4060-060101 MOUNTING SHAFT, REAR ARM 2
14 9060-050002 LONG BUSHING, SWING ARM 8
15 7000-050110-1B000 FRONT UPPER SWING ARM, RH 1 BLACK
15 7000-050110-1E800 FRONT UPPER SWING ARM, RH 1 CORAL BLUE
15 7000-050110-1R000 FRONT UPPER SWING ARM, RH 1 RED
15 7000-050110-1V200 FRONT UPPER SWING ARM, RH 1 PEARL WHITE
16 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
17 7000-050310-1V200 FRONT UPPER SWING ARM, LH 1 PEARL WHITE
17 7000-050310-1B000 FRONT UPPER SWING ARM, LH 1 BLACK
17 7000-050310-1E800 FRONT LH UPPER SWING ARM 1
17 7000-050310-1R000 FRONT UPPER SWING ARM, LH 1 RED
18 5BWB-050001 GUARD, BRAKE DISC 2
19 30800-05505 CIRCLIP FOR HOLE 55 2 55
20 9GQ0-050710 BEARING, HUB 2
21 9030-050600-10000 MAIN PIN ASSY 2 CCVI
21 9030-050600 MAIN PIN ASSY 2 SOMIC
22 30219-122810 NUT M12x1.25 4 M12x1.25
23 30903-0322210 COTTER PIN 4 3.2x22
24 5BWB-050802 STEERING KNUCKLE,RH 1
25 5BWB-050004 RH PANEL, FRONT SUSPENSION 1
26 4060-050101 SHAFT, FRONT SWNG ARM 2
27 7000-050210-3B000 FRONT LOWER SWING ARM,RH 1 BLACK
27 7000-050210-3E800 FRONT RH LOWER SWING ARM 1 CORAL BLUE
27 7000-050210-3R000 FRONT LOWER SWING ARM, RH 1 RED
27 7000-050210-3V200 FRONT RH LOWER SWING ARM 1 PEARL WHITE
28 9060-050101-00001 SPACER, FRONT SWING ARM 2
29 7000-050410-3B000 FRONT LH LOWER SWING ARM 1 BLACK
29 7000-050410-3E800 FRONT LH LOWER SWING ARM 1 CORAL BLUE
29 7000-050410-3R000 FRONT LOWER SWING ARM, LH 1 RED
29 7000-050410-3V200 FRONT LH LOWER SWING ARM 1 PEARL WHITE
30 5BWB-050702 STEERING KNUCKLE,LH 1
31 5BWB-050003 LH PANEL, FRONT SUSPENSION 1
32 9060-050900 BALL PIN ASSY 2 SOMIC
32 9060-050900-10000 BALL PIN ASSY 2 CCVI
33 30801-03405 CIRCLIPS FOR SHAFT 34 2 34
34 9060-050620-1000 FRONT LH SWAY LINKAGE BAR 1
35 9060-050640-1000 FRONT RH SWAY LINKAGE BAR 1
36 7000-050610 FRONT SWAY BAR ASSY 1
37 9060-050602 COVER, FRONT SWAY BAR 2
38 7000-050601 RUBBER SEAT, FRONT SWAY BAR 2




A 8%/FRONT SUSPENSION

FO5-B-B-V3 FRONT SUSPENSION(2018,0IL SHOCK ABSORBER)

Item No. Parts Number Parts Name(EN) Qty Specification
01 30204-102810 NUT M10x1.25 8 M10x1.25
02 7020-051602-30000 LOWER BUSHING, SHOCK ABSORBER 4
03 30006-060012810 BOLT M6x12 8 M6x12
04 7020-051603-30000 CIRCLIP 8
05 7020-051604-30000 ANTI-DUST SEAL 8
06 3121401 GREASE ZERK 4
07 30006-102050810 BOLT M10x1.25x50 2 M10x1.25x50
08 7000-050500-20000 FRONT SHOCK ABSORBER ASSY 2 WHITE
09 7020-051610-30000 BEARING ASSY 4
10 7000-050505 LOWER BUSHING, SHOCK ABSORBER 4
11 30006-102055810 BOLT M10x1.25x55 2 M10x1.25x55
12 30801-03205 CIRCLIPS FOR SHAFT 32 2 32 A-TYPE
13 4060-060101 MOUNTING SHAFT, REAR ARM 2
14 9060-050002 LONG BUSHING, SWING ARM 8
15 7000-050110-1V200 FRONT UPPER SWING ARM, RH 1 PEARL WHITE
15 7000-050110-1E800 FRONT UPPER SWING ARM, RH 1 CORAL BLUE
15 7000-050110-1R000 FRONT UPPER SWING ARM, RH 1 RED
15 7000-050110-1B000 FRONT UPPER SWING ARM, RH 1 BLACK
16 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
17 7000-050310-1R000 FRONT UPPER SWING ARM, LH 1 RED
17 7000-050310-1B000 FRONT UPPER SWING ARM, LH 1 BLACK
17 7000-050310-1E800 FRONT LH UPPER SWING ARM 1
17 7000-050310-1V200 FRONT UPPER SWING ARM, LH 1 PEARL WHITE
18 5BWB-050001 GUARD, BRAKE DISC 2
19 30800-05505 CIRCLIP FOR HOLE 55 2 55
20 9GQ0-050710 BEARING, HUB 2
21 9030-050600-10000 MAIN PIN ASSY 2 CcvI
21 9030-050600 MAIN PIN ASSY 2 SOMIC
22 30219-122810 NUT M12x1.25 4 M12x1.25
23 30903-0322210 COTTER PIN 4 3.2x22
24 5BWB-050802 STEERING KNUCKLE,RH 1
25 5BWB-050004 RH PANEL, FRONT SUSPENSION 1
26 4060-050101 SHAFT, FRONT SWNG ARM 2
27 7000-050210-3V200 FRONT RH LOWER SWING ARM 1 PEARL WHITE
27 7000-050210-3R000 FRONT LOWER SWING ARM, RH 1 RED
27 7000-050210-3E800 FRONT RH LOWER SWING ARM 1 CORAL BLUE
27 7000-050210-3B000 FRONT LOWER SWING ARM,RH 1 BLACK
28 9060-050101-00001 SPACER, FRONT SWING ARM 2
29 7000-050410-3B000 FRONT LH LOWER SWING ARM 1 BLACK
29 7000-050410-3E800 FRONT LH LOWER SWING ARM 1 CORAL BLUE
29 7000-050410-3R000 FRONT LOWER SWING ARM, LH 1 RED
29 7000-050410-3V200 FRONT LH LOWER SWING ARM 1 PEARL WHITE
30 5BWB-050702 STEERING KNUCKLE,LH 1
31 5BWB-050003 LH PANEL, FRONT SUSPENSION 1
32 9060-050900 BALL PIN ASSY 2 SOMIC
32 9060-050900-10000 BALL PIN ASSY 2 CccvI
33 30801-03405 CIRCLIPS FOR SHAFT 34 2 34
34 9060-050620-1000 FRONT LH SWAY LINKAGE BAR 1
35 9060-050640-1000 FRONT RH SWAY LINKAGE BAR 1
36 7000-050610 FRONT SWAY BAR ASSY 1
37 9060-050602 COVER, FRONT SWAY BAR 2
38 7000-050601 RUBBER SEAT, FRONT SWAY BAR 2




F06-V2 jZEHREAR SUSPENSION 5 4

F06-A-A-V2  FEEZE (2017) REAR SUSPENSION( 2017)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9010-060800-1000 BALL PIN, RH 1 SOMIC
01 9010-060800-20000 BALL PIN, RH 1 Cccvi
02 7000-060610-10000 REAR SWAY BAR ASSY 1
03 30204-080810 NUT M8 18 M8
04 30006-080016810 BOLT M8x16 4 M8x16
05 3121401 GREASE ZERK 10
06 9030-060002 COVER, SWAY BAR 2
07 7000-060003 SUPPORTER, SWAY BAR 4
08 9010-060700-20000 BALL PIN, LH 1 CCVI
08 9010-060700-1000 BALL PIN, LH 1 SOMIC
09 30006-060012810 BOLT M6x12 10 M6x12
10 9060-060001 GUARD, REAR BRAKE DISC 2
11 30800-06300 CIRCLIP FOR HOLE 63 2 63
12 30499-03081 BEARING, HUB 2 DAC3063W
13 9060-050003 SHORT BUSHING, SWING ARM 16
14 9060-060701-10001 UPPER MIDDLE SPACER, REAR BEARING CARRIER 2
15 30001-102095110 BOLT M10x1.25x95 6 M10x1.25x95
16 9060-060702-10001 LOWER MIDDLE SPACER, REAR BEARING CARRIER 2
17 9060-060703-20000 SUPPORT, REAR LH WHEEL SHAFT 1
18 9060-060704 LOWER MOUNTING SHAFT, REAR BEARING CARRIER 2
19 7000-060110-0R000 REAR UPPER SWING ARM, RH 1 RED
19 7000-060110-0E800 1
19 7000-060110 REAR UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK
19 7000-060110-0V200 REAR UPPER SWING ARM, RH 1 PEARL WHITE
19 7000-060110-0E801 REAR UPPER SWINGARM, RH 1 CORAL BLUE
19 7000-060110-0R001 REAR UPPER SWINGARM, RH 1 RED
19 7000-060110-00001 REAR UPPER SWINGARM, RH 1 BLACK
19 7000-060110-0V201 REAR UPPER SWINGARM, RH 1 PEARL WHITE
20 9060-050002 LONG BUSHING, SWING ARM 4
21 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
22 4060-060101 MOUNTING SHAFT, REAR ARM 2
23 7000-060310-0R000 REAR UPPER SWING ARM, LH 1 RED
23 7000-060310-0E800 1
23 7000-060310 REAR UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK
23 7000-060310-00001 REAR UPPER SWING ARM,LH 1 BLACK
23 7000-060310-0R001 REAR UPPER SWINGARM, LH 1 RED
23 7000-060310-0E801 REAR UPPER SWINGARM, LH 1 CORAL BLUE
23 7000-060310-0V201 REAR UPPER SWINGARM, LH 1 PEARL WHITE
23 7000-060310-0V200 REAR UPPER SWING ARM, LH 1 PEARL WHITE
24 9060-060803-20000 HOLDER, REAR RH WHEEL SHAFT 1
25 7000-060500-1R000 REAR SHOCK ABSORBER 2 RED
25 7000-060500-1E800 REAR SHOCK ABSORBER 2 CORAL BLUE
25 7000-060500-10000 REAR SHOCK ABSORBER ASSY 2 WHITE
26 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
27 9060-060002 PLUG, REAR SUSPENSION 4
28 7000-060210-0R000 REAR LOWER SWING ARM, RH 1 RED
28 7000-060210-0E800 REAR LOWER SWING ARM, RH 1 CORAL BLUE
28 7000-060210 REAR LOWER SWING ARM, RH 1 ELECTROPHORESIS BLACK
28 7000-060210-0V200 REAR LOWER SWING ARM, RH 1 PEARL WHITE
29 9060-050201 FENDER, SUSPENSION 2
30 7000-060410-0R000 REAR LOWER SWING ARM, LH 1 RED
30 7000-060410-0E800 REAR LOWER SWING ARM, LH 1 CORAL BLUE
30 7000-060410 REAR LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK
30 7000-060410-0V200 REAR LOWER SWING ARM, LH 1 PEARL WHITE
31 7000-050504 SPACER RING 1 8
32 7000-050501 O-RING 8
33 7000-050502 CIRCLIP 8
34 7000-050510 BEARING ASSY 4
35 9060-060201-00001 SPACER, REAR LOWER SWING ARM 4
35 9060-060201 SPACER, REAR LOWER SWING ARM 4
36 3121400 GREASE NOZZLE 2 90 DEGREE




FOB-V2 JE8EHREAR SUSPENSION

FO6-A-A-V2  JEE2Z2 (2017) REAR SUSPENSION( 2017)

Item No. Parts Number Parts Name(EN) Qty Specification

01 9010-060800-1000 BALL PIN, RH 1 SOMIC

01 9010-060800-20000 BALL PIN, RH 1 CCVI

02 7000-060610-10000 REAR SWAY BAR ASSY 1

03 30204-080810 NUT M8 18 M8

04 30006-080016810 BOLT M8x16 4 M8x16

05 3121401 GREASE ZERK 10

06 9030-060002 COVER, SWAY BAR 2

07 7000-060003 SUPPORTER, SWAY BAR 4

08 9010-060700-20000 BALL PIN, LH 1 CCVI

08 9010-060700-1000 BALL PIN, LH 1 SOMIC

09 30006-060012810 BOLT M6x12 10 M6x12

10 9060-060001 GUARD, REAR BRAKE DISC 2

11 30800-06300 CIRCLIP FOR HOLE 63 2 63

12 30499-03081 BEARING, HUB 2 DAC3063W

13 9060-050003 SHORT BUSHING, SWING ARM 16

14 9060-060701-10001 UPPER MIDDLE SPACER, REAR BEARING CARRIER 2

15 30001-102095110 BOLT M10x1.25x95 6 M10x1.25x95

16 9060-060702-10001 LOWER MIDDLE SPACER, REAR BEARING CARRIER 2

17 9060-060703-20000 SUPPORT, REAR LH WHEEL SHAFT 1

18 9060-060704 LOWER MOUNTING SHAFT, REAR BEARING CARRIER 2

19 7000-060110-0R000 REAR UPPER SWING ARM, RH 1 RED

19 7000-060110-0E800 1

19 7000-060110 REAR UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK

19 7000-060110-0vV200 REAR UPPER SWING ARM, RH 1 PEARL WHITE

19 7000-060110-0E801 REAR UPPER SWINGARM, RH 1 CORAL BLUE

19 7000-060110-0R001 REAR UPPER SWINGARM, RH 1 RED

19 7000-060110-00001 REAR UPPER SWINGARM, RH 1 BLACK

19 7000-060110-0V201 REAR UPPER SWINGARM, RH 1 PEARL WHITE

20 9060-050002 LONG BUSHING, SWING ARM 4

21 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2

22 4060-060101 MOUNTING SHAFT, REAR ARM 2

23 7000-060310-0R000 REAR UPPER SWING ARM, LH 1 RED

23 7000-060310-0E800 1

23 7000-060310 REAR UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK

23 7000-060310-00001 REAR UPPER SWING ARM,LH 1 BLACK

23 7000-060310-0R001 REAR UPPER SWINGARM, LH 1 RED

23 7000-060310-0E801 REAR UPPER SWINGARM, LH 1 CORAL BLUE

23 7000-060310-0V201 REAR UPPER SWINGARM, LH 1 PEARL WHITE

23 7000-060310-0V200 REAR UPPER SWING ARM, LH 1 PEARL WHITE

24 9060-060803-20000 HOLDER, REAR RH WHEEL SHAFT 1

25 7000-060500-1R000 REAR SHOCK ABSORBER 2 RED

25 7000-060500-1E800 REAR SHOCK ABSORBER 2 CORAL BLUE

25 7000-060500-10000 REAR SHOCK ABSORBER ASSY 2 WHITE

26 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55

27 9060-060002 PLUG, REAR SUSPENSION 4

28 7000-060210-0R000 REAR LOWER SWING ARM, RH 1 RED

28 7000-060210-0E800 REAR LOWER SWING ARM, RH 1 CORAL BLUE

28 7000-060210 REAR LOWER SWING ARM, RH 1 ELECTROPHORESIS BLACK

28 7000-060210-0vV200 REAR LOWER SWING ARM, RH 1 PEARL WHITE

29 9060-050201 FENDER, SUSPENSION 2

30 7000-060410-0R000 REAR LOWER SWING ARM, LH 1 RED

30 7000-060410-0E800 REAR LOWER SWING ARM, LH 1 CORAL BLUE

30 7000-060410 REAR LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK

30 7000-060410-0vV200 REAR LOWER SWING ARM, LH 1 PEARL WHITE

31 7000-050504 SPACER RING 1 8

32 7000-050501 0O-RING 8

33 7000-050502 CIRCLIP 8

34 7000-050510 BEARING ASSY 4

35 9060-060201-00001 SPACER, REAR LOWER SWING ARM 4

35 9060-060201 SPACER, REAR LOWER SWING ARM 4

36 3121400 GREASE NOZZLE 2 90 DEGREE




JE82% REAR SUSPENSION

FO06-A-B REAR SUSPENSION(2017,0IL AND GAS MIXTURE SHOCK ABSORBER)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9010-060800-1000 BALL PIN, RH 1 SOMIC
01 9010-060800-20000 BALL PIN, RH 1 CCVI
02 7000-060610-10000 REAR SWAY BAR ASSY 1
03 30204-080810 NUT M8 18 M8
04 30006-080016810 BOLT M8x16 4 M8x16
05 3121401 GREASE ZERK 10
06 9030-060002 COVER, SWAY BAR 2
07 7000-060003 SUPPORTER, SWAY BAR 4
08 9010-060700-20000 BALL PIN, LH 1 CCVI
08 9010-060700-1000 BALL PIN, LH 1 SOMIC
09 30006-060012810 BOLT M6x12 10 M6x12
10 9060-060001 GUARD, REAR BRAKE DISC 2
11 30800-06300 CIRCLIP FOR HOLE 63 2 63
12 30499-03081 BEARING, HUB 2 DAC3063W
13 9060-050003 SHORT BUSHING, SWING ARM 16
14 9060-060701-10001 UPPER MIDDLE SPACER, REAR BEARING CARRIER 2
15 30001-102095110 BOLT M10x1.25x95 6 M10x1.25x95
16 9060-060702-10001 LOWER MIDDLE SPACER, REAR BEARING CARRIER 2
17 9060-060703-20000 SUPPORT, REAR LH WHEEL SHAFT 1
18 9060-060704 LOWER MOUNTING SHAFT, REAR BEARING CARRIER 2
19 7000-060110-0E801 REAR UPPER SWINGARM, RH 1 CORAL BLUE
19 7000-060110-0R001 REAR UPPER SWINGARM, RH 1 RED
19 7000-060110-00001 REAR UPPER SWINGARM, RH 1 BLACK
19 7000-060110-0V201 REAR UPPER SWINGARM, RH 1 PEARL WHITE
19 7000-060110-0E800 1
19 7000-060110-0R000 REAR UPPER SWING ARM, RH 1 RED
19 7000-060110 REAR UPPER SWING ARM, RH 1 ELECTROPHORESIS BLACK
19 7000-060110-0V200 REAR UPPER SWING ARM, RH 1 PEARL WHITE
20 9060-050002 LONG BUSHING, SWING ARM 4
21 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
22 4060-060101 MOUNTING SHAFT, REAR ARM 2
23 7000-060310-00001 REAR UPPER SWING ARM,LH 1 BLACK
23 7000-060310-0R001 REAR UPPER SWINGARM, LH 1 RED
23 7000-060310-0E801 REAR UPPER SWINGARM, LH 1 CORAL BLUE
23 7000-060310-0V201 REAR UPPER SWINGARM, LH 1 PEARL WHITE
23 7000-060310 REAR UPPER SWING ARM, LH 1 ELECTROPHORESIS BLACK
23 7000-060310-0R000 REAR UPPER SWING ARM, LH 1 RED
23 7000-060310-0E800 1
23 7000-060310-0V200 REAR UPPER SWING ARM, LH 1 PEARL WHITE
24 9060-060803-20000 HOLDER, REAR RH WHEEL SHAFT 1
25 7000-060500-20000 REAR SHOCK ABSORBER ASSY 2 WHITE
26 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
27 9060-060002 PLUG, REAR SUSPENSION 4
28 7000-060210-0E800 REAR LOWER SWING ARM, RH 1 CORAL BLUE
28 7000-060210 REAR LOWER SWING ARM, RH 1 ELECTROPHORESIS BLACK
28 7000-060210-0R000 REAR LOWER SWING ARM, RH 1 RED
28 7000-060210-0V200 REAR LOWER SWING ARM, RH 1 PEARL WHITE
29 9060-050201 FENDER, SUSPENSION 2
30 7000-060410-0R000 REAR LOWER SWING ARM, LH 1 RED
30 7000-060410-0E800 REAR LOWER SWING ARM, LH 1 CORAL BLUE
30 7000-060410 REAR LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK
30 7000-060410-0V200 REAR LOWER SWING ARM, LH 1 PEARL WHITE
31 7000-050505 LOWER BUSHING, SHOCK ABSORBER 4
32 7020-051603-30000 CIRCLIP 8
33 7020-051604-30000 ANTI-DUST SEAL 8
34 7020-051610-30000 BEARING ASSY 4
35 9060-060201-00001 SPACER, REAR LOWER SWING ARM 4
35 9060-060201 SPACER, REAR LOWER SWING ARM 4
36 3121400 GREASE NOZZLE 2 90 DEGREE




FO6-B 784/ REAR SUSPENSION |

A s 2T

‘AR
.‘,_

FO6-B-A & = 22(2018) REAR SUSPENSION(2018)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9010-060800-1000 BALL PIN, RH 1 SOMIC
01 9010-060800-20000 BALL PIN, RH 1 CCVI
02 7000-060610-10000 REAR SWAY BAR ASSY 1
03 30204-080810 NUT M8 18 M8
04 30006-080016810 BOLT M8x16 4 M8x16
05 3121400 GREASE NOZZLE 2 90 DEGREE
06 9030-060002 COVER, SWAY BAR 2
07 7000-060003 SUPPORTER, SWAY BAR 4
08 9010-060700-1000 BALL PIN, LH 1 SOMIC
08 9010-060700-20000 BALL PIN, LH 1 CCVI
09 30006-060012810 BOLT M6x12 10 M6x12
10 5BWB-060003 GUARD, REAR BRAKE DISC 2
11 30800-06300 CIRCLIP FOR HOLE 63 2 63
12 30499-03081 BEARING, HUB 2 DAC3063W
13 9060-050003 SHORT BUSHING, SWING ARM 16
14 9060-060701-10001 UPPER MIDDLE SPACER, REAR BEARING CARRIER 2
15 30001-102095110 BOLT M10x1.25x95 6 M10x1.25x95
16 9060-060702-10002 LOWER MIDDLE SPACER, REAR BEARING CARRIER 2
16 9060-060702-10001 LOWER MIDDLE SPACER, REAR BEARING CARRIER 2
17 5BWB-060703-00001 SUPPORT, REAR LH WHEEL SHAFT 1
18 9060-060704 LOWER MOUNTING SHAFT, REAR BEARING CARRIER 2
19 7000-060110-00001 REAR UPPER SWINGARM, RH 1 BLACK
19 7000-060110-0E801 REAR UPPER SWINGARM, RH 1 CORAL BLUE
19 7000-060110-0R001 REAR UPPER SWINGARM, RH 1 RED
19 7000-060110-0V201 REAR UPPER SWINGARM, RH 1 PEARL WHITE
20 9060-050002 LONG BUSHING, SWING ARM 4
21 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
22 4060-060101 MOUNTING SHAFT, REAR ARM 2
23 7000-060310-00001 REAR UPPER SWING ARM,LH 1 BLACK
23 7000-060310-0E801 REAR UPPER SWINGARM, LH 1 CORAL BLUE
23 7000-060310-0R001 REAR UPPER SWINGARM, LH 1 RED
23 7000-060310-0V201 REAR UPPER SWINGARM, LH 1 PEARL WHITE
24 5BWB-060803-00001 HOLDER, REAR RH WHEEL SHAFT 1
25 7000-060500-10000 REAR SHOCK ABSORBER ASSY 2 WHITE
25 7000-060500-1E800 REAR SHOCK ABSORBER 2 CORAL BLUE
25 7000-060500-1R000 REAR SHOCK ABSORBER 2 RED
26 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
27 9060-060002 PLUG, REAR SUSPENSION 4
28 7000-060210 REAR LOWER SWING ARM, RH 1 ELECTROPHORESIS BLACK
28 7000-060210-0E800 REAR LOWER SWING ARM, RH 1 CORAL BLUE
28 7000-060210-0R000 REAR LOWER SWING ARM, RH 1 RED
28 7000-060210-0V200 REAR LOWER SWING ARM, RH 1 PEARL WHITE
29 9060-050201 FENDER, SUSPENSION 2
30 7000-060410 REAR LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK
30 7000-060410-0E800 REAR LOWER SWING ARM, LH 1 CORAL BLUE
30 7000-060410-0R000 REAR LOWER SWING ARM, LH 1 RED
30 7000-060410-0V200 REAR LOWER SWING ARM, LH 1 PEARL WHITE
31 7000-050504 SPACER RING 1 8
32 7000-050501 0O-RING 8
33 7000-050502 CIRCLIP 8
34 7000-050510 BEARING ASSY 4
35 3121401 GREASE ZERK 10
36 9060-060201-00001 SPACER, REAR LOWER SWING ARM 4




JEB4Y REAR SUSPENSION

F06-B-B  REAR SUSPENSION(2018,0IL SHOCK ABSORBER)

Item No. Parts Number Parts Name(EN) Qty Specification
01 9010-060800-1000 BALL PIN, RH 1 SOMIC
01 9010-060800-20000 BALL PIN, RH 1 CCVI
02 7000-060610-10000 REAR SWAY BAR ASSY 1
03 30204-080810 NUT M8 18 M8
04 30006-080016810 BOLT M8x16 4 M8x16
05 3121400 GREASE NOZZLE 2 90 DEGREE
06 9030-060002 COVER, SWAY BAR 2
07 7000-060003 SUPPORTER, SWAY BAR 4
08 9010-060700-20000 BALL PIN, LH 1 CCVI
08 9010-060700-1000 BALL PIN, LH 1 SOMIC
09 30006-060012810 BOLT M6x12 10 M6x12
10 5BWB-060003 GUARD, REAR BRAKE DISC 2
11 30800-06300 CIRCLIP FOR HOLE 63 2 63
12 30499-03081 BEARING, HUB 2 DAC3063W
13 9060-050003 SHORT BUSHING, SWING ARM 16
14 9060-060701-10001 UPPER MIDDLE SPACER, REAR BEARING CARRIER 2
15 30001-102095110 BOLT M10x1.25x95 6 M10x1.25x95
16 9060-060702-10002 LOWER MIDDLE SPACER, REAR BEARING CARRIER 2
16 9060-060702-10001 LOWER MIDDLE SPACER, REAR BEARING CARRIER 2
17 5BWB-060703-00001 SUPPORT, REAR LH WHEEL SHAFT 1
18 9060-060704 LOWER MOUNTING SHAFT, REAR BEARING CARRIER 2
19 7000-060110-0E801 REAR UPPER SWINGARM, RH 1 CORAL BLUE
19 7000-060110-0R001 REAR UPPER SWINGARM, RH 1 RED
19 7000-060110-00001 REAR UPPER SWINGARM, RH 1 BLACK
19 7000-060110-0v201 REAR UPPER SWINGARM, RH 1 PEARL WHITE
20 9060-050002 LONG BUSHING, SWING ARM 4
21 9060-060101-00001 SPACER, REAR UPPER SWING ARM 2
22 4060-060101 MOUNTING SHAFT, REAR ARM 2
23 7000-060310-00001 REAR UPPER SWING ARM,LH 1 BLACK
23 7000-060310-0R001 REAR UPPER SWINGARM, LH 1 RED
23 7000-060310-0E801 REAR UPPER SWINGARM, LH 1 CORAL BLUE
23 7000-060310-0V201 REAR UPPER SWINGARM, LH 1 PEARL WHITE
24 5BWB-060803-00001 HOLDER, REAR RH WHEEL SHAFT 1
25 7000-060500-20000 REAR SHOCK ABSORBER ASSY 2 WHITE
26 30006-102055810 BOLT M10x1.25x55 4 M10x1.25x55
27 9060-060002 PLUG, REAR SUSPENSION 4
28 7000-060210-0E800 REAR LOWER SWING ARM, RH 1 CORAL BLUE
28 7000-060210 REAR LOWER SWING ARM, RH 1 ELECTROPHORESIS BLACK
28 7000-060210-0R000 REAR LOWER SWING ARM, RH 1 RED
28 7000-060210-0V200 REAR LOWER SWING ARM, RH 1 PEARL WHITE
29 9060-050201 FENDER, SUSPENSION 2
30 7000-060410-0R000 REAR LOWER SWING ARM, LH 1 RED
30 7000-060410-0E800 REAR LOWER SWING ARM, LH 1 CORAL BLUE
30 7000-060410 REAR LOWER SWING ARM, LH 1 ELECTROPHORESIS BLACK
30 7000-060410-0V200 REAR LOWER SWING ARM, LH 1 PEARL WHITE
31 7000-050505 LOWER BUSHING, SHOCK ABSORBER 4
32 7020-051603-30000 CIRCLIP 8
33 7020-051604-30000 ANTI-DUST SEAL 8
34 7020-051610-30000 BEARING ASSY 4
35 3121401 GREASE ZERK 10
36 9060-060201-00001 SPACER, REAR LOWER SWING ARM 4




FOT Bi®REFRONT WHEEL ASSY |

S

FO7 AR S5 FRONT WHEEL ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1222 FRONT TIRE 2 25x8-12, 77], OFF-ROAD, USA
01 30703-1237 FRONT TIRE 2 26x9-12, 65K, CST, US
01 30703-1409 FRONT TIRE 2 26x9-14, 64K, CST, USA
01 30703-1220 FRONT TIRE, UTV 2 25x8-12, 773
01 30703-1235 FRONT TIRE 2 26x9-12, 65K, CST, EURO, E-MARK
01 30703-1407 FRONT TIRE 2 26x9-14, 52J, CST, EURO, E-MARK
02 9050-040036-1000 DECO COVER, ALUMINUM RIM 2
03 30903-0504010 COTTER PIN 2 5x40
04 30219-247810 NUT M24x2 2 M24x2
05 30306-240810 WASHER 2 24
06 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
07 5190-070030-1000 VALVE, INFLATION 2
08 9010-070100-B000 FRONT RIM 2 12", STEEL RIM, BLACK PAINT
08 9SW0-070100-0B200 FRONT RIM 2 14", ALUM RIM,BAKE MATTE BLACK PAINTING
08 9SW0-070100 FRONT RIM 2 14", ALUM RIM, BLACK
08 9060-070100-30001 FRONT RIM 2 14", STEEL
08 9060-070100 FRONT RIM 2 14", ALUM RIM
08 9030-070100-D000 FRONT RIM 2 12", NEW ALUM RIM
09 9GQV-070001-1400 FRONT WHEEL BRACKET 2
10 9010-070201 BOLT, FRONT WHEEL BRACKET 8
11 9030-080001-1000 FRONT BRAKE DISC 2 WITHOUT HOLE, FOR RUSSIA ONLY
11 9030-080001 FRONT BRAKE DISC 2 WITH HOLE
12 A000-080001 SCREW 8




FO8-1 ﬁﬁJE%UE}JE'\)ﬁ(ZOU) HYDRAULIC BRAKE ASSY(2017)
Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-080100-20000 HYDRAULIC BRAKE ASSY 1 SUMITOMO PLUG+SINTERED PAD
01 7000-080100-10000 HYDRAULIC BRAKE ASSY 1 SUMITOMO PLUG
02 7000-0801A0 REAR BRAKE PAD 2 SINTERED PAD
03 7000-080800 RH CALIPER, FRONT BRAKE 1 SINTERED PAD
04 30006-080025810 BOLT 8 M8x25
05 5190-080104 SEAL GASKET 14
06 7000-080110 RH LOWER FLUID HOSE, FRONT BRAKE 1
07 7000-080103 CLAMP BOLT 2
08 7000-080120 LOWER FLUID HOSE, FRONT BRAKE 1
09 9010-080101-B000 BANJO BOLT 2
10 7000-080102 T-JOINT 1
11 30006-060030810 BOLT M6x30 1 M6x30
12 9060-080101 FLUID HOSE, BRAKE FLUID RESERVOIR 2
13 7000-080130 FRONT FLUID HOSE, REAR BRAKE 1
14 4060-080200 MASTER CYLINDER 1
15 7020-080160-1000 SWITCH, REAR BRAKE 1 SUMITOMO PLUG
16 9060-081200-1000 FIXING BRACKET, BRAKE PEDAL 1
17 9030-080110 FLUID RESERVOIR 2
18 7000-0808A0 FRONT BRAKE PAD, RH 1 SINTERED PAD
19 30006-060016810 BOLT M6x16 12 M6x16
20 9060-105002 BUSHING 2
21 9060-081300 BRAKE PEDAL ASSY 1
22 9060-080003 RETURN SPRING 1
23 30107-060040410 SCREW M6x40 1 M6x40
24 30200-060810 NUT M6 1 M6
25 7000-080140 LH FLUID HOSE (LOWER), REAR BRAKE 1
26 7000-080160 RH FLUID HOSE (LOWER), REAR BRAKE 1
27 30102-102035810 SCREW M10x1.25x35 4 M10x1.25x35
28 7000-080170-10000 REAR BRAKE CALIPER, RH 1 SINTERED PAD
29 7000-080150-10000 REAR BRAKE CALIPER, LH 1 SINTERED PAD
30 7000-080900 LH CALIPER, FRONT BRAKE 1 SINTERED PAD
31 30306-120112 WASHER 1 12
32 30903-0322210 COTTER PIN 1 3.2x22
33 9010-080104 CIRCLIP 11
34 9010-080405 CLAMP 4
35 7000-0809A0 FRONT BRAKE PAD, LH 1 SINTERED PAD
36 9030-080103 CLAMP BOLT 2
1

37

9060-080004

SPRING, BRAKE SWITCH




F08-2 &% R4/ PARKING SYSTEM

Vi

-
F08-2 I %27(2017) PARKING SYSTEM(2017)
Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-106010-00001 PARKING CABLE 1
02 7000-082200 HAND BRAKE 1
03 7000-082210-10000 MICRO SWITCH 1 SUMITOMO PLUG
03 7000-082210 MICRO SWITCH 1 ODRINARY
04 30105-020016700 SCREW M2x16 2 M2x16
05 30204-080810 NUT M8 2 M8
06 30306-020800 WASHER 2 2
07 30303-020900 WASHER 2 2
08 30200-020810 NUT M2 2 M2
09 30904-0602011 PIN SHAFT 1 6x20 COLOR ZINC
10 30903-0162520 COTTER PIN 1 1.6x25
11 30006-080035810 BOLT M8x35 2 M8x35
12 30802-00605 CIRCLIP 6 2 6
13 7000-082108 RUBBER SLEEVE, UPPER SLIDING SHAFT 2
14 7000-082107 MAIN SLIDING SHAFT 2
15 30204-102810 NUT M10x1.25 2 M10x1.25
16 7000-0821A0 BRAKE PAD ASSY 1
17 7000-082103 RETURN SPRING 1
18 7000-082100 PARKING BRAKE 1
19 7000-082003 BUSHING, HAND BRAKE 4
20 7000-082002 SLEEVE, HAND BRAKE 1




FO8-A #% Z%/ BRAKE SYSTEM

FO8-A Iz £%45(2018)

BRAKE SYSTEM(2018)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-081000-00001 HYDRAULIC BRAKE 1
01 5BW1-081000 HYDRAULIC BRAKE 1
02 7020-081030-10000 FRONT BRAKE CALIPER 1 LEFT SIDE UFORCE, RIGHT SIDE ZFORCE
03 7020-0810B0 FRONT BRAKE PAD ASSY 2
04 30006-102020810 BOLT M10x1.25x20 4 M10x1.25x20
05 30006-060016810 BOLT M6x16 9 M6x16
06 901B-080102 WASHER 13 80
07 7020-081004 BANJO BOLT 5
08 5BWB-081010-00001 FLUID HOSE, LH FRONT BRAKE 1
08 5BWB-081010 FLUID HOSE, LH FRONT BRAKE 1
09 30006-080025810 BOLT 2 M8x25
10 5BWB-081100-00002 MASTER PUMP ASSY 1
10 5BWB-081100-00001 MASTER CYLINDER 1
11 7020-081002 PIPE CLIP, MASTER CYLINDER 2
12 5BWB-081001-10000 FLUID RESERVOIR HOSE 1 1
13 5BWB-081002-10000 FLUID RESERVOIR HOSE 2 1
14 9010-080405 CLAMP 2
15 5BW1-080150-10000 FLUID RESERVOIR 1
16 7020-080010-20000 HYDRAULIC INDUCTION SWITCH 1
16 7020-080010 HYDRAULIC INDUCTION SWITCH 1 ORDINARY
17 5BWB-081020-00001 FLUID HOSE, RH FRONT BRAKE 1
17 5BWB-081020 FLUID HOSE, RH FRONT BRAKE 1
18 7020-081040-10000 FRONT BRAKE CALIPER 1 RIGHT SIDE UFORCE, LEFT SIDE ZFORCE
19 7020-0810A0 REAR BRAKE PAD ASSY 2
20 5BWB-081200-10000 REAR BRAKE CALIPER,LH 1
21 30006-102045810 BOLT M10x1.25x45 4 M10x1.25x45
22 5BWB-081040 FLUID HOSE, RH REAR BRAKE 1
23 7020-081001 T-JOINT, HYDRAULIC BRAKE 1
24 30006-060030810 BOLT M6x30 1 M6x30
25 5BWB-081030 FLUID HOSE, LH REAR BRAKE 1
26 5BWB-081300-10000 REAR BRAKE CALIPER, RH 1
27 5UW2-080001 CABLE CLIP 2
28 8010-000003 NUT M6 2 M6
29 5BWB-083100-10000 PARKING BRAKE CABLE 1
30 30006-080035810 BOLT M8x35 2 M8x35
31 7000-082003 BUSHING, HAND BRAKE 4
32 30006-050016810 BOLT M5x16 2 M5x16
33 30204-080810 NUT M8 2 M8
34 7000-082002 SLEEVE, HAND BRAKE 1
35 7000-082200 HAND BRAKE 1
36 30306-020800 WASHER 4 2
37 30105-020016700 SCREW M2x16 2 M2x16
38 7000-082210 MICRO SWITCH 1 ODRINARY
39 30903-0162520 COTTER PIN 2 1.6x25
40 30904-0602011 PIN SHAFT 1 6x20 COLOR ZINC
41 30200-020500 NUT M2 2 M2
42 30303-020900 WASHER 2 2
43 9060-081300 BRAKE PEDAL ASSY 1
44 9060-080003 RETURN SPRING 1
45 30306-120112 WASHER 1 12
46 30903-0322210 COTTER PIN 1 3.2x22
47 9060-105002 BUSHING 2
48 9060-081200-1000 FIXING BRACKET, BRAKE PEDAL 1
49 5BWB-081060 REAR BRAKE FLUID HOSE 1
50 30006-060020810 BOLT M6x20 2 M6x20




F08-B I3 A%/ BRAKE SYSTEM

F08-B Iz s(ER

(2018)  BRAKE SYSTEM(SUMITOMO)(2018)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BW1-081000-10000 HYDRAULIC BRAKE 1
01 5BW1-081000-10001 HYDRAULIC BRAKE 1
02 7020-081030-10000 FRONT BRAKE CALIPER 1 LEFT SIDE UFORCE, RIGHT SIDE ZFORCE
03 7020-0810B0 FRONT BRAKE PAD ASSY 2
04 30006-102020810 BOLT M10x1.25x20 4 M10x1.25x20
05 30006-060016810 BOLT M6x16 11 M6x16
06 901B-080102 WASHER 13 80
07 7020-081004 BANJO BOLT 5
08 5BWB-081010 FLUID HOSE, LH FRONT BRAKE 1
08 5BWB-081010-00001 FLUID HOSE, LH FRONT BRAKE 1
09 30006-080025810 BOLT 2 M8x25
10 5BWB-081100-00001 MASTER CYLINDER 1
10 5BWB-081100-00002 MASTER PUMP ASSY 1
11 7020-081002 PIPE CLIP, MASTER CYLINDER 2
12 5BWB-081001-10000 FLUID RESERVOIR HOSE 1 1
13 5BWB-081002-10000 FLUID RESERVOIR HOSE 2 1
14 9010-080405 CLAMP 2
15 5BW1-080150-10000 FLUID RESERVOIR 1
16 7020-080010-10000 HYDRAULIC INDUCTION SWITCH 1 SUMITOMO PLUG, IMPORTED
16 7020-080010-30000 HYDRAULIC INDUCTION SWITCH 1
17 5BWB-081020 FLUID HOSE, RH FRONT BRAKE 1
17 5BWB-081020-00001 FLUID HOSE, RH FRONT BRAKE 1
18 7020-081040-10000 FRONT BRAKE CALIPER 1 RIGHT SIDE UFORCE, LEFT SIDE ZFORCE
19 7020-0810A0 REAR BRAKE PAD ASSY 2
20 5BWB-081200-10000 REAR BRAKE CALIPER,LH 1
21 30006-102045810 BOLT M10x1.25x45 4 M10x1.25x45
22 5BWB-081040 FLUID HOSE, RH REAR BRAKE 1
23 7020-081001 T-JOINT, HYDRAULIC BRAKE 1
24 30006-060030810 BOLT M6x30 1 M6x30
25 5BWB-081030 FLUID HOSE, LH REAR BRAKE 1
26 5BWB-081300-10000 REAR BRAKE CALIPER, RH 1
27 5UW2-080001 CABLE CLIP 2
28 8010-000003 NUT M6 2 M6
29 5BWB-083100-10000 PARKING BRAKE CABLE 1
30 30006-080035810 BOLT M8x35 2 M8x35
31 7000-082003 BUSHING, HAND BRAKE 4
32 30006-050016810 BOLT M5x16 2 M5x16
33 30204-080810 NUT M8 2 M8
34 7000-082002 SLEEVE, HAND BRAKE 1
35 7000-082200 HAND BRAKE 1
36 30306-020800 WASHER 4 2
37 30105-020016700 SCREW M2x16 2 M2x16
38 7000-082210-10000 MICRO SWITCH 1 SUMITOMO PLUG
39 30903-0162520 COTTER PIN 2 1.6x25
40 30904-0602011 PIN SHAFT 1 6x20 COLOR ZINC
41 30200-020500 NUT M2 2 M2
42 30303-020900 WASHER 2 2
43 9060-081300 BRAKE PEDAL ASSY 1
44 9060-080003 RETURN SPRING 1
45 30306-120112 WASHER 1 12
46 30903-0322210 COTTER PIN 1 3.2x22
47 9060-105002 BUSHING 2
48 9060-081200-1000 FIXING BRACKET, BRAKE PEDAL 1
49 5BWB-081060 REAR BRAKE FLUID HOSE 1




$71 %%/ STEERING SYSTEM

-~
F10-A-V3 ¥[m%2Zt  STEERING SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
1 9060-190001 CFMOTO LOGO 58x49 1 58x49
2 7030-102002 UPPER DECO COVER, STEERING WHEEL 1
03 30006-060012810 BOLT M6x12 6 M6x12
04 7030-102100 STEERING WHEEL 1
05 30204-122810 NUT M12x1.25 1 M12x1.25
06 7030-100002 FIXED SEAT, STEERING WHEEL 1
07 7000-102003 LOWER DECO COVER, STEERING WHEEL 1
08 30112-060012410 SCREW ASSY M6x12 4 M6x12
09 30801-02005 CIRCLIPS FOR SHAFT 20 2 20
10 7000-100001 STEERING COLUMN 1
11 30400-02005 BEARING 2 68042
12 9060-101008-00001 MOUNING BRACKET, STEERING WHEEL 1
13 30107-060012410 SCREW M6x12 2 M6x12
14 30006-080028810 BOLT M8x28 2 M8x28
15 9060-100008-00001 METAL BUSHING, STEERING COLUMN 2
16 9060-100009 NYLON BUSHING, STEERING COLUMN 2
17 9060-104010-1000 UNIVERSAL SHAFT, STEERING 1
18 30204-060810 NUT M6 2 M6
19 9060-102000-00001 GAS SPRING 1
19 5HYV-100001-1C00 GAS SPRING ASSY 1
20 9060-102002-00001 UPPER FIXED BOLT, GAS SPRING 2
21 7000-104200-30000 RH STEERING ROD ASSY 1
22 9030-101170 STEERING KNUCKLE ASSY 2 SOMIC
23 9060-104001 RH SLEEVE, TIE-ROD 1 SOMIC
24 30903-0322210 COTTER PIN 1 3.2x22
25 9010-100002 1-TYPE NUT 2 M10x1.25
26 30204-080810 NUT M8 5 M8
27 8010-150003 TIE BAND 1 5x250
28 9060-104060 STEERING MOTOR 1
29 30006-080020810 BOLT M8x20 2 M8x20
30 30006-080075810 BOLT M8x75 1 M8x75
31 30006-080090810 BOLT M8x90 2 M8x90
32 9010-020007 A-TYPE SCREW CLAMP 1 50-70
33 5BR0-105020-10000 THROTTLE CABLE 1
33 5BRV-105020-1400 THROTTLE CABLE 1
34 30306-120112 WASHER 1 12
35 9060-105002 BUSHING 2
36 9060-105001 TORSION SPRING, THROTTLE 1
37 30903-0202010 COTTER PIN 1 2x20
38 30306-080112 WASHER 1 8
39 9060-105004 THROTTLE PEDAL 1
40 9060-105010-2B000 THROTTLE PEDAL ASSY 1 BLACK
41 30202-050110 NUT M5 1 M5
42 30006-050020810 BOLT M5x20 1 M5x20
43 9060-105003 TORSION SPRING, FOOT PEDAL 1
44 7000-104100-30000 LH STEERING ROD ASSY 1
45 9060-104002 LH SLEEVE, TIE-ROD 1 SOMIC
46 30006-080025810 BOLT 1 M8x25
47 30004-080030810 BOLT 1 M8x30
48 30303-080112 WASHER 1 8
49 30903-0252010 COTTER PIN 2 2.5x20




$iFI R4 (EPS)l STEERING SYSTEM(EPS) |

-
F10-B-V3 O %23 (EPS)  STEERING SYSTEM(EPS)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-190001 CFMOTO LOGO 58x49 1 58x49
02 7030-102002 UPPER DECO COVER, STEERING WHEEL 1
03 30006-060012810 BOLT M6x12 8 M6x12
04 7030-102100 STEERING WHEEL 1
05 30204-122810 NUT M12x1.25 1 M12x1.25
06 7030-100002 FIXED SEAT, STEERING WHEEL 1
07 7000-102003 LOWER DECO COVER, STEERING WHEEL 1
08 30112-060012410 SCREW ASSY M6x12 4 M6x12
09 30801-02005 CIRCLIPS FOR SHAFT 20 2 20
10 7000-100001 STEERING COLUMN 1
11 30400-02005 BEARING 2 68042
12 9060-101008-00001 MOUNING BRACKET, STEERING WHEEL 1
13 30107-060012410 SCREW M6x12 2 M6x12
14 30006-080028810 BOLT M8x28 2 M8x28
15 9060-100008-00001 METAL BUSHING, STEERING COLUMN 2
16 9060-100009 NYLON BUSHING, STEERING COLUMN 2
17 7000-103000 EPS KITS 1
18 30204-060810 NUT M6 2 M6
19 9060-102000-00001 GAS SPRING 1
19 5HYV-100001-1C00 GAS SPRING ASSY 1
20 9060-102002-00001 UPPER FIXED BOLT, GAS SPRING 2
21 7000-104200-30000 RH STEERING ROD ASSY 1
22 9030-101170 STEERING KNUCKLE ASSY 2 SOMIC
23 9060-104001 RH SLEEVE, TIE-ROD 1 SOMIC
24 30903-0322210 COTTER PIN 1 3.2x22
25 9010-100002 1-TYPE NUT 2 M10x1.25
26 30204-080810 NUT M8 5 M8
27 8010-150003 TIE BAND 1 5x250
28 9060-104060 STEERING MOTOR 1
29 30006-080020810 BOLT M8x20 2 M8x20
30 30006-080075810 BOLT M8x75 1 M8x75
31 30006-080090810 BOLT M8x90 2 M8x90
32 9010-020007 A-TYPE SCREW CLAMP 1 50-70
33 5BR0-105020-10000 THROTTLE CABLE 1
33 5BRV-105020-1400 THROTTLE CABLE 1
34 30306-120112 WASHER 1 12
35 9060-105002 BUSHING 2
36 9060-105001 TORSION SPRING, THROTTLE 1
37 30903-0202010 COTTER PIN 1 2x20
38 30306-080112 WASHER 1 8
39 9060-105004 THROTTLE PEDAL 1
40 9060-105010-2B000 THROTTLE PEDAL ASSY 1 BLACK
41 30202-050110 NUT M5 1 M5
42 30006-050020810 BOLT M5x20 1 M5x20
43 9060-105003 TORSION SPRING, FOOT PEDAL 1
44 7000-104100-30000 LH STEERING ROD ASSY 1
45 9060-104002 LH SLEEVE, TIE-ROD 1 SOMIC
46 30006-080025810 BOLT 1 M8x25
47 7000-103100 UNIVERSAL JOINT, UPPER 1
48 7000-103350 BRACKET, EPS 1
49 30006-080016810 BOLT M8x16 6 M8x16
50 7030-106200-00001 EPS ASSY 1
51 7000-103200 UNIVERSAL SHAFT, LOWER 1
52 5UR0-150800 EPS CONTROLLER 1
53 30303-080112 WASHER 4 8
54 30004-080030810 BOLT 5 M8x30
55 30903-0252010 COTTER PIN 2 2.5x20




F11 JFERIREAR WHEEL ASSY

F11 fE#% &S REAR WHEEL ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 30703-1221 REAR TIRE 2 25x10-12, 85)
01 30703-1410 REAR TIRE 2 26x11-14, 71K, CST, USA
01 30703-1238 REAR TIRE 2 26x11-12, 72K, CST, USA
01 30703-1408 REAR TIRE 2 26x11-14, 661, CST, EURO, E-MARK
01 30703-1236 REAR TIRE 2 26x11-12, 72K, CST, EURO, E-MARK
01 30703-1223 REAR TIRE 2 25x10-12 85J, OFF-ROAD, USA
02 9050-040036-1000 DECO COVER, ALUMINUM RIM 2
03 30903-0504010 COTTER PIN 2 5x40
04 30219-247810 NUT M24x2 2 M24x2
05 30306-240810 WASHER 2 24
06 9010-070002-A000 MOUNTING NUT, RIM 8 CHROME PLATED
07 5190-070030-1000 VALVE, INFLATION 2
08 9SW0-110100-0B200 REAR RIM 2 14", ALUM. RIM, BAKE MATTE BLACK
08 9SW0-110100 REAR RIM 2 14", ALUM. RIM, BLACK
08 9060-110100 REAR RIM 2 14", ALUM. RIM
08 9030-110100-D000 REAR RIM 2 12 IN, NEW ALUM. RIM
09 9060-110001-10000 BRACKET, REAR WHEEL 2
10 9010-070201 BOLT, FRONT WHEEL BRACKET 8
11 5BWA-080001 REAR BRAKE DISC 2 NA@TRAIL VERSION
11 9060-080002-1000 REAR BRAKE DISC 2 WITHOUT HOLE
11 9060-080002 REAR BRAKE DISC 2 WITH HOLE
12 A000-080001 SCREW 8




F12 Ji#AF UEL SYSTEM

/8

F12 FAMZRZ  FUEL SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification

01 7000-121000 FUEL TANK ASSY 1

02 7020-120103 DAMPER, FUEL TANK 3

03 7020-120160 CUSHION LINER, FUEL TANK 3

04 30006-060030810 BOLT M6x30 3 M6x30
05 7030-120060 CAP, FUEL TANK 1

06 30601-112010 CLAMP A12 1 A12
07 8080-120005 FUEL VAPOR HOSE V 1

08 5BRO-150900 FUEL PUMP 1

09 9060-120002 CUSHION STRIP, FUEL TANK 2

10 9060-120001 LH STRIP, FUEL TANK 1

11 7000-120102 SEAL RING, FUEL PUMP 1

12 7000-120101 CAP, FUEL PUMP 1

13 6090-120210 QUICK JOINT 1

14 7000-120310 QUICK JOINT 1

15 7020-120006 CLAMP Dia 16.6 6

16 7000-120210-1000 HIGH-PRESSURE FUEL HOSE ASSY 1 2

17 7000-120220-1000 HIGH-PRESSURE FUEL HOSE ASSY 2 1

18 805A-120004 FUEL FILTER, EFI 1

19 7020-120151 HEAT INSULATION PAPER, FUEL TANK 1

20 7020-120400-1000 T-JOINT, QUICK 1

21 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1

22 6090-120220 FUEL FILTER ASSY, EFI 1




F13  BSimISEAT ASSY|

Vi

i ®j3e ap

F13 EnD SEAT ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-130100 SEAT 2 BLACK
01 7000-130100-20000 SEAT 1 BLACK@WHTIE
01 7000-130100-10000 SEAT 2 BLACK@”RED
02 30105-060016410 SCREW M6x16 9 M6x16
03 30204-060810 NUT M6 2 M6
04 7000-131400 BASE ASSY 1
05 30019-060038840 BOLT M6x38 2 M6x38
06 30006-060016810 BOLT M6x16 4 M6x16
07 9060-131030 LOCK, SEAT 1
08 9060-131007-1000 RUBBER MAT, SEAT 8
09 7000-131100-20000 BACKREST ASSY 2 BLACK @~ WHTIE
09 7000-131100-10000 BACKREST ASSY 2 BLACK @~ RED
09 7000-131100 BACKREST ASSY 2
10 7000-131200-20000 SEAT ASSY 2 BLACK @ WHTIE
10 7000-131200-10000 SEAT ASSY 2 BLACK @~ RED
10 7000-131200 SEAT ASSY 2




&8 Z4/ELECTRIC SYSTEM

=
F15-1-V3  EB88%%i  ELECTRIC SYSTEM
Item No. Parts Number Parts Name(EN) Oty Specification
01 9010-150500 SWITCH, REAR BRAKE 1
02 7030-170300 BUTTON, CLOCK 2 WITHOUT WIRE
03 30006-080014810 BOLT M8x14 2 M8x14
04 6060-150600 ELECTRIC HORN 2
05 4020-150340 FLASHER 1
06 8010-150002 CUSHION WASHER, FLASHER 1
07 9010-150350 AUXILIARY RELAY 2
08 5BY4-150330 AUXILIARY RELAY 5
09 30006-060012810 BOLT M6x12 2 M6x12
10 5BR0-151700 SWITCH, HIGH-BEAM LIGHT 1 ORDINARY
11 5BR0-151600 HAZARD SWITCH 1
12 5BR0-151100 ILLUMINATION SWITCH 1
12 7000-151100-10000 ILLUMINATION SWITCH 1 SUMITOMO PLUG
13 5BR0-151200 DIMMER SWITCH 1
14 7000-151300-10000 HORN SWITCH 1 SUMITOMO PLUG
14 5BR0-151300 HORN SWITCH 1
15 5BR0-151400 OVERRIDING SWITCH 1
15 5BR0-151400-10000 OVERRIDING SWITCH 1 SUMITOMO PLUG
16 5BR0-151000 STOP SWITCH, ENGINE 1
17 5BR0-151500 TURNING SWITCH 1
18 7020-150500-1000 OUTPUT SEAT, POWER 1 SUMITOMO PLUG
18 7020-150500 OUTPUT SEAT, POWER 1 ORDINARY
19 6090-150500 DIODE, STARTER 2
20 7030-160700 2WD/4WD SWITCH ASSY 1 ORDINARY
20 7030-160700-10000 2WD/4WD SWITCH ASSY 1 SUMITOMO PLUG
21 30110-480160010 SELF-TAPPING SCREW ST4.8x16 3 ST4.8x16
22 0GRB-174000-10000 ECU 1 BOSCH MSE3.0
23 5BR0-152200 ADAPTOR CABLE, BARK SWITCH 1
24 7030-150005 TIE BAND 10
25 8080-151301 FUSE 5A 2 5A
26 806A-151302 FUSE 10A 5 10A
27 806A-151305 FUSE 15A 5 15A
28 31023004 BATTERY 1 DYNAVOLT,12V30Ah
29 5270-150500 STARTER RELAY 1
30 5BR0-150100-40000 MAIN CABLE 1 INTEGRATED RELAY BOX@ORDINARY
30 5BR0-150100-50000 MAIN CABLE 1 INTEGRATED RELAY BOX@SUMITOMO PLUG
31 30200-060810 NUT M6 2 M6
32 0800-177000-10000 REGULATOR 1 HIGH POWER, CHINESE
32 0800-177000 REGULATOR 1 HIGH POWER, JAPANESE
33 30006-060030810 BOLT M6x30 2 M6x30
34 7020-150110 ADAPTOR CABLE, FUSE 30A 1
35 7020-150800-1000 POWER SOCKET, TRAILER 1 SUMITOMO PLUG
35 7020-150800 POWER SOCKET, TRAILER 1 ORDINARY
36 30105-050030410 SCREW M5x30 3 M5x30
37 30006-060020810 BOLT M6x20 1 M6x20
38 7020-150400 SPEED SENSOR 1
39 9060-152100 BELT, BATTERY 1
40 018B-178000 IGNITION COIL 1
41 30006-060025810 BOLT M6x25 2 M6x25
42 0GRB-178000 HIGH-TENSION CABLE 1
43 5BW1-150120 AUXILIARY RELAY 1
44 5BRO-150620 NEGATIVE CABLE, STARTER MOTOR 1
45 700V-150420-1500 NEGATIVE CABLE, BATTERY 1
46 700V-150410-1500 POSITIVE CABLE, BATTERY 1
47 7000-150520 POSITIVE CABLE, STARTER MOTOR 1
48 5BRO-150200 AUXILIARY CABLE, EFI 1
48 5BRO-150200-10000 AUXILIARY CABLE, EFI 1 SUMITOMO PLUG
49 801F-100101 TIE BAND 14
50 9010-150004 TIE BAND 10
51 9010-151020 ADAPTOR SEAT, TRAILER POWER 1
52 905B-150103 PLUG, PDA 2
53 30105-050016410 SCREW M5x16 4 M5x16
54 018B-172000 AIR CONTROL VALVE, IDLE 1
55 901F-000005 RUBBER SLEEVE, IDLE VALVE 1
56 7000-044711 RELAY COVER 1
57 7000-150530 CABLE, STARTER RELAY 1
58 30204-060810 NUT M6 2 M6
59 30006-060016810 BOLT M6x16 2 M6x16
1

60

55Y0-151610-6000

TERMINAL, CABLE

WITH KAIDI PLUG




F15-2 SEHTOWING WINCH

F15-2-V1 Z®EE TOWING WINCH
Item No. Parts Number Parts Name(EN) Qty Specification
01 9030-150730 CABLE PULLEY 1
02 7000-150700-0B000 WINCH ASSY. 1 3000Lbs
02 7000-150700-1B000 WINCH ASSY. 1 3000Lbs
03 7030-150741 HOOK, CABLE 1
04 7000-150710 CONTROL SWITCH SEAT, WINCH 1 SUMITOMO PLUG
04 9030-150710 CONTROL SWITCH SEAT, WINCH 1
05 9010-150720-4000 CONTROL RELAY 1 LIANDA
05 7000-150720 CONTROL RELAY, WINCH 1 SUMITOMO PLUG
06 9030-150750-1000 CONTROL LEVER, WINCH 1
07 7000-150760 CABLE, WINCH 1
08 7000-037370 MOUNTING BRACKET, WINCH 1
09 30006-080016810 BOLT M8x16 4 M8x16
10 30006-102020810 BOLT M10x1.25x20 2 M10x1.25x20
11 30204-102810 NUT M10x1.25 2 M10x1.25
12 30006-080025810 BOLT 4 M8x25
13 30303-080112 WASHER 4 8
14 30006-060020810 BOLT M6x20 4 M6x20




:AHTOWING WINCH

F15-2-V2 REBE TOWING WINCH
Item No. Parts Number Parts Name(EN) Qty Specification
01 9030-150730 CABLE PULLEY 1
02 700V-150700-1500 WINCH ASSY 1
02 700V-150700-1600 WINCH ASSY 1
03 7030-150741 HOOK, CABLE 1
04 7000-150710 CONTROL SWITCH SEAT, WINCH 1 SUMITOMO PLUG
04 9030-150710 CONTROL SWITCH SEAT, WINCH 1
05 9010-150720-4000 CONTROL RELAY 1 LTANDA
05 7000-150720 CONTROL RELAY, WINCH 1 SUMITOMO PLUG
06 9030-150750-1000 CONTROL LEVER, WINCH 1
07 700V-150720-1500 CABLE, WINCH POWER 1
08 7000-037370 MOUNTING BRACKET, WINCH 1
09 30006-080016810 BOLT M8x16 4 M8x16
10 30006-102020810 BOLT M10x1.25x20 2 M10x1.25x20
11 30204-102810 NUT M10x1.25 2 M10x1.25
12 30006-080025810 BOLT 4 M8x25
13 30303-080112 WASHER 4 8
14 30006-060020810 BOLT M6x20 4 M6x20
15 700V-150710-1500 CABLE, WINCH POWER 1




F15-3 B &4/FUEL INJECTION SYSTEM |

=+ =
F15-3 WBUHMZEZT  FUEL INJECTION SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-170002 CLAMP, INJECTOR CAP 1
02 0GR0-170010 INJECTOR CAP 1
03 0GR0-171000 FUEL INJECTOR 1
04 OGRB-173000-60000 THROTTLE BODY ASSY 1
04 OGRB-173000-20000 THROTTLE BODY 1 LIMITED POWER
04 OGRB-173000-30000 THROTTLE BODY 1 NO POWER LIMIT
04 0GQ0-173000-30000 THROTTLE BODY 1
05 0010-023008-0010 BOLT M6x18 1 M6x18




fTRILIGHT

Fie XTE  LIGHT
Item No. Parts Number Parts Name(EN) Qty Specification
01 7030-160120-10000 HEADLIGHT, RH 1 EURO@~USA, Chongging Jiali
01 7030-160120-00001 HEADLIGHT, RH 1 EURO@~USA, Zhejiang Taifa
02 7030-160110-10000 HEADLIGHT, LH 1 EURO@~USA, Chongging Jiali
02 7030-160110-00001 HEADLIGHT, LH 1 EURO@~USA, Zhejiang Taifa
03 3112036 BULB 2 H7 12V 55W PX26
04 30110-420160010 SELF-TAPPING SCREW ST4.2x16 20 ST4.2x16
05 7000-160210-20000 TAIL LIGHT, LH 1 EURO, Chongging Jiali
05 7000-160230 TAIL LIGHT, LH 1 USA
05 7000-160210 TAIL LIGHT, LH 1 EURO, Zhejiang Taifa
06 7000-160220-20000 TAIL LIGHT, RH 1 EURO, Chongging Jiali
06 7000-160240 TAIL LIGHT, RH 1 USA
06 7000-160220 TAIL LIGHT, RH 1 EURO, Zhejiang Taifa
07 7030-160310 FRONT TURN LIGHT, LH 1 ORDINARY
07 7030-160310-10000 FRONT TURN LIGHT, LH 1 SUMITOMO PLUG
08 7030-160320 FRONT TURN LIGHT, RH 1 ORDINARY
08 7030-160320-10000 FRONT TURN LIGHT, RH 1 SUMITOMO PLUG
09 3112017 BULB 1 W5W 12V 5W W2.1x9.5d
10 9020-160410-10001 LICENCE LIGHT 1 SUMITOMO PLUG
10 9020-160410-20000 LICENCE LIGHT 1 ORDINARY
11 30105-050012410 SCREW M5x12 2 M5x12
12 7030-160412 RH BREATHER HOSE, HEADLIGHT 2
13 7030-160112 SEAL RING, HEADLIGHT 4
14 7030-160111 COVER, HEADLIGHT 4
15 3112020 BULB 2 12V 55W P14.5s
16 5BWA-160330-20000 ADAPTOR CABLE, FRONT TURN LIGHT 2 SUMITOMO PLUG
16 5BWA-160330-10000 ADAPTOR CABLE, FRONT TURN LIGHT 2




F17 % & R/ODOMETER

\ N
F17 (NFE2 ODOMETER
Item No. Parts Number Parts Name(EN) Qty Specification
01 8010-040038 BOLT M6x22 1 M6x22
02 30306-080112 WASHER 1 8
03 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
04 8030-040800-00001 NUT CLIP M6 1 M6
05 5BR0-170100-00001 DASHBOARD ASSY 1
05 5BR0-170100-10001 DASHBOARD ASSY 1




F18 A4ZICOOLING SYSTEM

F18 AAIRS  COOLING SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-180100-1000 RADIATOR ASSY 1
02 9060-180027 RUBBER CUSHION, RADIATOR 2
03 9060-180029 RUBBER CUSHION TUBE, RADIATOR 2
04 30006-060025810 BOLT M6x25 2 M6x25
05 8010-180024 CAP, WATER FILLER 1
06 9060-180026 PIN RUBBER CAP, RADIATOR 2
07 9060-181301 DEFLECTOR, FAN 1
08 30006-060016810 BOLT M6x16 4 M6x16
09 7020-150600 THERMO SWITCH 1
10 7020-181400 FAN&MOTOR 1 ORDINARY
10 7020-181400-1000 FAN&MOTOR 1 SUMITOMO PLUG
11 8030-040800-00001 NUT CLIP M6 4 M6
12 6050-180006 RUBBER WASHER 16x23x2 1
13 9060-180024 WATER HOSE, RESERVOIR TANK 1
14 30601-110010 CLAMP A10 4 A10
15 8010-180023 CAP, RESERVOIR TANK 1
16 9060-180900 RESERVOIR TANK ASSY 1
17 9060-180023 OVERFLOW HOSE, RADIATOR 1
18 7000-180011 ALUM. WATER PIPE 1 1
19 7000-180012 ALUM. WATER PIPE 2 1
20 5BR0-180001 WATER OUTLET PIPE, ENGINE 1
21 5BR0-180002 WATER INLET PIPE, ENGINE 1
22 7000-180003 WATER INLET HOSE, RADIATOR 1
23 9060-180005-00001 TRANSITION WATER PIPE 1
24 9060-180004-00001 WATER OUTLET HOSE,RADIATOR 1
25 9060-180006-00001 JOINT PIPE, WATER FILLER 1
26 9060-180022 T-JOINT, WATER HOSE 1
27 9010-180007 CLAMP, WATER HOSE 2
28 9030-180006 CLASP, WATER HOSE 2
29 30105-060016410 SCREW M6x16 2 M6x16
30 9060-180025-1000 WATER FILLING PORT 1
31 9030-180009 RUBBER COLLAR, WATER HOSE 4
32 30006-060020810 BOLT M6x20 8 M6x20
33 9060-180903 GASKET, RESERVOIR 1
34 9060-180031 PLUG, WATER OVERFLOW 1
35 7000-180007 STEEL BAND CLAMP 34 10 WHITE
36 5BRO-180003 BRACKET, WATER PIPE 1
1

37

5BR0-180004

DAMPER, WATER PIPE




BN 67 T1bEAE £ MY22 ZFORCES50 EX WRSFER  XtERe

T

180% ( H0%) =5z ; -
) o == =

BEEER
5BRV-191407-5600-10

7/ N\ eZ,
H8: BRI K217/ 4

LN AR L
SERV- 191403140040 BERV-191404-1400-10
15548 18548
. BEBPICHR . HPCHE
Eih B
o FRHEEMTE
RERHMTL SRS BRLALE
e 0 X1y SERV-1914085400-10
e HH: EEARCHE  auxite m[f
' Bk . REPCHI
i %48 . B TEhEX
EFPS EFI CVTech-5C LXH
EFTEXD . -
SERL-191314 i:?:;f;s CVIERx2 XU B2
51X17 QX17 020191311 SBRO-190517 ;ERW?*W?NOS
) ERRPVCHE . ' 85X 44 5X2 X }
ity R . B B M000EEHE Y MBEBHA
& ] Wk kR

F19-1-A  2021:KM4EMGTE(KIERE)  DECAL,2021(LAVA ORANGE)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BRX-1902A0 DECAL ASSY 1
02 5BRV-191403-1400-10 DECAL, LH FRONT DECO PLATE 1
03 5BRV-191404-1400-10 DECAL, RH FRONT DECO PLATE 1
04 5BRV-191405-1400-10 DECAL, LH REAR DECO PLATE 1
05 5BRV-191406-1400-10 DECAL, RH REAR DECO PLATE 1
06 5BRV-191407-5600-10 LH COMMERCIAL NAME DECAL 1
07 5BRV-191408-5600-10 RH COMMERCIAL NAME DECAL 1
08 5BR0-191314 EPS DECAL 2
09 5BR0-191315 EFI DECAL 2
10 7020-191311 CVT LABEL 2
11 5BR0-190517 4X4 DECAL 2
12 5BR1-190405 MODEL DECAL 2




K167 TIbKAYE A MY22 ZFORCE 550 EX WEBFSE #ewme

N&s

FezE - #8R BEE - £RER

= BRRERTE

SBRV-191407-1400-11
444X 106

- - $HFS: ERPICHHRS 2 20/\’11" "
Btsh - ZIOTRA

BERIGHBE BARBREE
SBRV-191403-1400-11 SERV-191404-1400-11
155X 48 155X48
. BV HH: EEPVCHE
b 5] E S
‘ e ) eramEn
EERBERE SBRV-191406-1400-11  BRBEME
gg‘;’:géw&”‘m‘“ X109 SBRV-191408-1400-11 Lf
HE: EEPVCHE  444X106 ”
itH. EEEPVCHE BEE B BEPVCHE R v/
RBtkh P S00TRA
EFRS EFI C\')T'ech;[BC XM P
L2 EPREX2 o
5BRO-191314 o ! CVIHHEX 2 AxdMTEX2 BEREX2
51X17 ::Lf;m 7020-191311 5BRO-190517 :R:WUS
1. EHACHE 3 Y 85x44 85X 22 Xy
iy o HiH: SEPICHE HE: MIBEEM B M20ERHR
¥ B Wkt Loz

F19-1-B  2021FK M IEMLTE(5t£ %)  DECAL,2021(TITANIUM GREY)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BRX-1902A0-10000 DECAL ASSY 1
02 5BRV-191403-1400-11 DECAL, LH FRONT DECO PLATE 1
03 5BRV-191404-1400-11 DECAL, RH FRONT DECO PLATE 1
04 5BRV-191405-1400-11 DECAL, LH REAR DECO PLATE 1
05 5BRV-191406-1400-11 DECAL, RH REAR DECO PLATE 1
06 5BRV-191407-5600-11 LH COMMERCIAL NAME DECAL 1
07 5BRV-191408-5600-11 RH COMMERCIAL NAME DECAL 1
08 5BR0-191314 EPS DECAL 1
09 5BR0-191315 EFI DECAL 1
10 7020-191311 CVT LABEL 1
11 5BR0-190517 4X4 DECAL 1
12 5BR1-190405 MODEL DECAL 1




NI HIE

S5BRO-191101

EU163 185xX 80

Eluso in-dc:u. do del equi

-:o«uumw.l«m -yt

S PRECAUCION &

uipo
ABFAcin y corduccitn e diemets

puwodo dar por rosultado SERIAS LESIONES O LA MUENYE
o de un sombv de pasajeros U olre vehicul

ol e oyt 4uivalis su It ctmaites de ot rvmenn
« Pove becto Sullwarsodd Y

ol L g v o

por cualyuing ransn.

E=EEEaFR

CERCIIRARSE QUE LOS PRLOTOS PRESTEN ATENCION
Si gisran @ ¥0o1n guo of veliculs purce vllear o rolat erge
oF currta I SipUiarte Para rcuci 61 Fesgo 9F B onos

+ Nzatengs us 2game frme en of volasto 0 3gTIga.

= Ho coloqu sisguns farts do su coerpe fuees delvebicds

SBRO-181102 EU1863

ESTAR PREPARADD
= ALOSERII0 Bos Sur0Tes.
= LIvar 909510 40 €3500 ¥ 02U PI 30 protorcisn
» fsegarose siompee con bs rados o la caana
= Cada sdots dose sor eapas de senlares cen b erzolis csen
olasisnte, mm«mq.«yu-mnnn»«
ol ircortar s

=

AN

@

185x 80

wesicale,
CABEL ¥ LA B MANAN, B SIUANE. TN TS0 LAS NS

CBINS ¢ PSRN,
s

—)

-

» Eamar
panada

Los han

/S PRECAUCION &
El uso inadecuado del equipo puede dar por resultado SERIAS LESJONES O LA MUERTE

REQUERBR EL USQO APROPJADD DE SU VEHICULD

Haga su parie par eviner feaones:

« Ko pormaita b conduseisn =ozligonte o imsrdeng
Las zeadoencos Sozerin see mageros €0 16 atas

HESPONSARILIDAD DEL CONDUCTOR

Eviter | péesica o contrn] y vusjzas:

+ Eorar manozeas teaseas, 2o fade 2o codramienns, amastro. o coforg
« Roducir s vejecidad ames o entrar £n una Cua,

fueries cuands se erciorde, Inchiss desde ura

irregufares, baches y etves cambios en fa

» Planincar coras, torronas
waceiksn y of temera, Eurar [as supsmcies pavimentadas,

vutdoos cawsado kesiones &
@raves y muerie, inchiso en
terreno Banc, —— -—

TR RAEHN
SBRO-191108

120X20

con una Broocia de corducr val da,

= ho acfe qua fa gonre c2nturca desputs
@0 cznsumic alzanel o dogas,

« Ko csnzucir e b v pothea,

« ho evcesa | capacidad de asients,

LA TUDAS LAS INSTRUCCRINES ¥ PALCALCIONES.

]

HHUMMMES BE

LOTABR ¥ ULR £ MAMGHL el U5ahi®)

5BRO- 191106 EU163 60x30

ATENCION

Cantrole el aceite
del motor cada

BARX 2 GRZD
7000-191212-1
76%64

F19-2-A

ZENGIE(PTIRE)

o b .
t---u-(-ny-l runl o cowerel

wirea s

500 kilémetros.

- 4 PUSRER{E W A
AR =<1 GAZ S5BRO-191107 EU163 60x22
4060~ 1910011

58x 49

CF500US—-EXPF] 1R ZESMPE R £r 4

LMW R RS
S5BRO-191103 EU163 116x85

$i no respeta las siguientes

recomendaciones puede

recibir serias LESIONES

O LA MUERTE;

* Peso méximo en la coja de carga: 100Kg.

+ Nunca transporte pasajeros en la caja
de carga.

+ La carga afecta ka maniobrabilicad y la
estabildad. Lea ¢l manual ded usuario antes
de colocar |a carga o ef remalque,

+ Cuandlo Beve carga o Beve un remolque:
Reduzea la velbocidad y deje mayor espacio
para frenar. Evite colinas y d terreno aspero

* Confirme qna [ Y carg- asu firmemente

hace
que el maneh camme Inesperadamente.

+ Mantenga of peso de la carga bien centrada,
y lo més baja y adelante positle. Laz corgas
al y pesadas incrementan el peligro de
valcar,

SBRO-_191103 EU183

MO R
5BR0-191104 EU163

80%30

4 PRECAUCION

Rejla o2 aomisian del aire 2l 1o, NO LA CUBRAY

——

R ESERAFER
S5BR0O-181105 EU163

70x61

L3 Brosion iNodesuada de 105 reumatcos ol
cHIge Sueden causaer pl-dida de control,

La péedise So contrdl pucde causes lesianes
Sves 0 e muerie.

PRUSION DE NCUMATICOR: siustnr o frio.

SDELANTERA. AT25x6=12 10 psi (70 XPa)
ATZERB-1Z 10 pal (7O kPw)
ATZOxS=14 10 p3l (7O kP
AYZEXIC-12Z 12 prl (R4 kPN
ATZEXTI=1Z 14 psi (100 kPa)
ATZEXII-14 14 px (100 kiPa)

® TRASERA

WARNING DECALS(Argentina)

Item No. Parts Number Parts Name(EN) Qty Specification

01 5BR0-191101 WARNING LABEL, DRIVING 1

02 5BR0-191102 WARNING LABEL, SAFETY 1

03 5BR0-191103 WARNING LABEL, CARGO BOX 1

04 5BR0-191104 WARNING LABEL, AIR INLET PORT 1

05 5BR0-191105 INSTRUCTION LABEL, TIRE PRESSURE 1

06 5BR0-191106 WARNING LABEL, ENGINE OIL 1

07 5BR0-191107 WARNING LABEL, 4WD OPERATION 1

08 5BR0-191108 INSTRUCTION LABEL, TOWING LOAD 1

09 4060-191001-10000 CORPORATE LOGO 1 47.5*48.5
10 7000-191212-10000 CORPORATE LOGO 1 74.5*%62




XeRBEG CF500USEMEEME
772\ SBRO-10202 US1S3  185x80 X SREEERGE
1 9060190603 US1303 116:85

(3
©)

Severa INJURY or DEATH can result
ifyoulg

» Cargo ¢an affect hancing and stabilly
Read Owner's Manual belore loading

loading with cargo or lowing @
- hkfRMAspmmw--ae
REWAGR e =J) :::’:Mho wod hills and rough
/A 9080-190602 US1303 18580 50 o cano s secrnd-s cee

load cod change handing

unexpeciacy.
 Koap weghl n the cargo bed centered
and a8 low and far forward as
possicke. Top - heavy loads increase the
_risk of overtumn. J

Improper Use of Off-Highway Vehicles Can Cause Severe lnjury or Death

BROVAKNE
$03-19.00.05 8030
p

— ®
St e

RRRRENLE

7000- 190202 120420 "

- Improper tire pressure of
/§\ PEDE BT overloading can cause loss of
\/  080-190606 7833 control

f control can result

) BERARAKN ® Loss of control can result in
903-19.00.03 60x22 TheROPS meststhe O 0T
peformancorequirements o

s6vero injury or doath
@ 1150 1471:2008,

Cold tire pressure:

Frort: AT26:8-12 10pai(P0kPa.
Vobicle model- crasas
maT00 ky for 180 3471:2008

()

10981 (70cPa

1081 (7049

12 1258 84cPs)

1112 14381 (100K Py

AT 11-14 Wpal(100kPa

o Maxmum woight
capaaity 694 1bs. (318ig

REMOVAL OF THIS MUFFLER IS AVIOLATION OF CLEANAIRACT
§203 AND CONSIDERED TAMPERING. VIOLATORS ARE SUBJECT
TOAFEDERAL FINE OF UPTO §37,500 PER OCCURRENCE.

F19-2-B  Z&ENETE(3EH)  DECAL(USA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BR0-190202 WARNING LABEL, DRIVING 1
02 9060-190602 WARNING LABEL, SAFETY 1
03 9060-190603 WARNING LABEL, CARGO BOX 1
04 9030-190005 WARNING LABEL, AIR INLET PORT 1
05 905B-190413-US13C WARNING DECAL, ENGINE OIL 1
06 7000-190202 INSTRUCTION LABEL, TOWING LOAI 1
07 5HY0-190009-10000 DECAL,HOMOLOGATION 1
08 9030-190003 WARNING LABEL, 4WD OPERATION 1
09 9060-190606 WARNING PLATE, ANTI-ROLLING BA| 1
10 5BR0-190203 INSTRUCTION LABEL, TIRE PRESSUJ 1
11 9CR6-190204 DECAL, EMISSION CONTROL 1 EPA
12 5BR0-190201-70000 EPA 1 2019@49 STATES
12 5BR0-190201-80000 EPA 1 2019@50 STATES




F19-2-C

BRWEER

SBRO-190101 US153  185x80

CF500U SRR & &Nk 1k

lmprowr Uuofoﬂ anhway Vohlclu Can Cause Sovnn Inwry or Death
o

This utikty ve!

*Vonicly upx_ryx c;vm. and 1 ;-um;o- i’mlmov muat ba abie t reach m Mu vm nnm Insido encioaura
for cpeeatons 16 and cidor wen a vl o Vi iosnsa s mt

. rm whm is m«m
INOMs. Crck stato lqws for mrmum &;

ragurement
o Crogs vanidle qu-n RO 1797 104 (4156 ) maximum r\clnaw 0p4rFIOn, PISSANGET, BOCASS0IAS ANG CATGE.

® Pastanger and cargo can afiect vehicla handing
Be Sure Riders Pay Attantion and Plan Ahesd

Ba Prepared
o

Y par

I you think or fesl the y %0 or rol,
reduce your sk ol ry:

® Keap a firm grip onthe stoaringwheel or
hanahalds aadbrace your se

0o not put any part of your body outside of the
venida for any reason.

e —— Lecate and Read Owner's Manual
————— Fellow All Instruction and Warslngs
\—::%‘“&_t\_ﬁ 2y 0w
———————— U
EEWERER

9060-190602 US1303  185x80

®Woar an spproved ha!

@ Always sacure cab W
@Eachrider mustbe atielo st with back against {
seat, fee! fist onflocr, and hands on stearing whed

or handnolds. Stay camglelaly inside the venide,

t and peotactive gear

Orive Respanaibly
Awcic joss of control androliover
OAwcid Dt manauvers. -..:-nn sling skiddieg o
462t 3ling. anvt nover 60 900
*Siow down edmnrumc".r
OAvoid N 3000N310N WheN BIMING, 0ven FOM 2 500
@330 07 IS, FOUGA BTN, VS, 30 Ehr RGNS I TAEON
300 terrain. Avoid D3 ved surtac
@Avoid 510 NG (g acr08s $0095)

Rollovers have cassed
savere Infurios snd desth,
evenon fiat openaress.

S0 180802

e
e

HRRERDES
7000-190104

120%20

ImproperUse of Off-Highway Vehicles Can Cause Severe Injury or Death

ReqatreP roperUse of Yosr Vehicie
Do your part o prevent injutes:
900 7t aliow careB1S0r rockiess driving
M ko 6o 0paratm a0 4 oraiderwin
v dereicanse
00720¢ 10t p00PI0 Brive or 100 3 er using Iconal or an
000 ek A cparaion o bl - el ol e
£4CkS G 0CEwr.
00 ot Gecesd 50390 CADICY-! PasSANGH

Locate and Read Owner's Manual
Follow All Instruction and Warnings

‘_’-_'.""—‘_—-—’
ERNNRWERE

f) 9058-190413-US13C  60x30
.._._____._.__ﬂ
RRNERNAER

‘ @ SBRO- 180102 USIS3

Vdr i ol 8 niveau d'hule moteurtou: ‘

[Chack englae ollevery 560
kiometers (310 miles)

jes 500 Kiomatres (310 miles)

MRS

ARENEERE
903 19.00.03 60x22

117 e i 7080 venkl: 18 GV LUCK.
[T LOCKT) ks v et
Operte a3 aiow syeas ¢ ahow s ]
o dparea o e 10 0 e of

g

75 ()

®

9060- 190606 78x33

@cemoro

The ROPS meets the
performance requirements

of IS0 3471:2008.

Vehicle model: crsoeus

m=700 kg for ISO 3471:2008
oo s

O

HHESIZRER
9060- 190603 US1303 116%85

Severe INJURY or DEATH can resull
if you ignore the following:

* Maximum Load in Cargo Bed:
100kg(2208s) .

* Never carry passengers in
cargo be

-Cargo can affect hand! n% and stability.
Read Qwner's Manual before loading
of lowing.

*'When loading with cargo or towing a
trailer Reduce speed and allow more
room to stop. Avold hills and rough
terrain.

*Be sure 30 Is secured - @ loose
load could change handling

Keapwoigh

» Keep weighl in the cargo bed centered,
and as low and far forward as
possible. Top - heavy loads increase the
risk of overturn.

)

RO SR
903-19. 00. 05 80x30

Air Fiter Inlet Gl DO NOT COVER!

X171

Improper tire pressure or
overloading can cause loss of
control,

Loss of control can resultin
severa injury or death,

«Cold tire pressure:

Front: AT25x8-12 10psi(70kPa)
AT26%9-12 10psi (T0kPa)
AT26x9-14 10psi(70kPa)
AT25x10-12 12psi (84kPa)
AT26%11-12 14psi (100kPs)
AT26x11-14 14psi (100kPa)

Rear

TRy

WARNING DECALS(EURO)

Item No. Parts Number Parts Name(EN) Qty Specification
01 5BR0-190101 WARNING LABEL, DRIVING 1
02 9060-190602 WARNING LABEL, SAFETY 1
03 9060-190603 WARNING LABEL, CARGO BOX 1
04 9030-190005 WARNING LABEL, AIR INLET PORT 1
05 905B-190413-US13C WARNING DECAL, ENGINE OIL 1
06 7000-190104 INSTRUCTION LABEL, TOWING LOAD 1
07 9030-190003 WARNING LABEL, 4WD OPERATION 1
08 9060-190606 WARNING PLATE, ANTI-ROLLING BAR 1
09 5BR0-190102 INSTRUCTION LABEL, TIRE PRESSURE 1




F20 £ TR/ TOOLS |

F20-v2 BKEZETH  TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
01 9DS #-200100-6000 TOOL KIT 1
02 9060-203001 WRENCH, SHOCK ABSORBER 1
03 A000-200310 WRENCH, SPARK PLUG 1
04 TFQ002 TIRE PRESSURE PEN 1
05 7000-200301 SLEEVE, AR FILTER 1




F23 TALR B/CAB FRAME

F23 IMALE A CAB FRAME
Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-230400-1BB0 FRONT FRAME, CAB 1 PLASTIC POWDER
01 7000-230400-1EG00 FRONT FRAME, CAB 1 ELECTROPHORESIS+CORAL BLUE PLASTIC POWDER
02 9010-300001 BOLT M10x1.25x30 8 M10x1.25x30
03 30203-102110 NUT M10x1.25 12 M10x1.25
04 7000-230500-5EG00 REAR FRAME, CAB 1 ELECTROPHORESIS BLACK+CORAL BLUE PLASTIC POWDER
04 7000-230500-5BB00 REAR FRAME, CAB 1 PLASTIC POWDER
04 7000-230500-7BB00 REAR FRAME, CAB 1 PLASTIC POWDER
05 30102-102035810 SCREW M10x1.25x35 4 M10x1.25x35
06 7000-230010-0BB0 MOUNT SEAT, REAR VIEW MIRROR 2 PLASTIC POWDER
06 7000-230010 MOUNT SEAT, REAR VIEW MIRROR 2
07 7030-260120 REAR VIEW MIRROR, RH 1
08 30102-060020810 SCREW M6x20 4 M6x20
09 30006-080016810 BOLT M8x16 12 M8x16
10 7000-230700-0BBO FRONT LOWER RH FRAME, CAB 1 PLASTIC POWDER
11 7000-230020-1EG00 1
11 7000-230020-1BB0 RH PROTECTION PIPE, PASSENGER 1 PLASTIC POWDER
12 7000-037630-1BB0 ARMREST RAIL ASSY, RH 1 PLASTIC POWDER
12 700V-037630-1000-0BB00 RH ARMREST ASSY 1
13 700V-230900-1000-0BB00 REAR LOWER RH PART, CAB 1
14 7000-230600-0BB0 FRONT LOWER LH FRAME, CAB 1 PLASTIC POWDER
15 7030-260110 REAR VIEW MIRROR, LH 1
16 700V-230800-1000-0BB00 REAR LOWER LH PART, CAB 1
17 7000-037670-1BB0 ARMREST RAIL ASSY, LH 1 PLASTIC POWDER
17 700V-037670-1000-0BB00 LH ARMREST ASSY 1
18 7000-230030-1EG00 LH PROTECTION PIPE, PASSENGER 1 ELECTROPHORESIS+CORAL BLUE PLASTIC POWDER
18 7000-230030-1BB0 LH PROTECTION PIPE, PASSENGER 1 PLASTIC POWDER
19 30006-080025810 BOLT 14 M8x25
20 30006-060012810 BOLT M6x12 4 M6x12




F26-1% f B #4/BODY ACCESSORIES

F26-1  ZE{&i¥F  BODY ACCESSORIES
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-260100 SIDE NET, UPPER 2
02 9060-260200 SIDE NET, LOWER 2
03 9060-260104 FIXING, SIDE NETS 2
04 9060-260300 CARGO NET 1




%4k #BODY ACCESSORIES

F26-2  Z={AMi*F BODY ACCESSORIES
Item No. Parts Number Parts Name(EN) Qty Specification

01 7000-2605A0 WINDSHILED KITS 1

01 7000-2605B0 WINDSHILED KITS 1

02 7000-260502 RUBBER DAMPER 1

03 7030-260520 WINDSHIELD LATCH 4

04 7030-260503 RUBBER STRIP 2

05 7000-2604B0 TOP ROOF ASSY 1

06 30006-060025810 BOLT M6x25 6 M6x25
07 9030-360103 T-TYPE BUSHING 6

08 9030-360104 RUBBER COLLAR 6

09 30204-060810 NUT M6 6 M6
10 7000-260401-10000 TOP ROOF 1




F27-B i 4 % 3 & 2 3 5 i /FRONT CV DRIVE SHAFT ASSY

L She N - LY S N
F27-B AR S5 3RE oh 50 S 5% (5% 88) FRONT CV DRIVE SHAFT ASSY(QCQ)
Item No. Parts Number Parts Name(EN) Qty Specification

01 7020-280170-30000 JOINT, REAR FIXED END 2 Qc
02 7020-280160-30000 DUST BOOT, FIXED END 2 QC
03 7000-270207-30000 INTERMEDIATE SHAFT 1 QcC
04 7000-270200-30000 FRONT CV DRIVE SHAFT, RH 1 QC
05 7020-280150-30000 DUST BOOT, MOTION END 2 QC
06 9010-270240-30000 BEARING KIT, FRONT RH MOTION END 1 QC
07 9010-270203-00001 WIRE CIRCLIP 1

08 9010-270112 WIRE CIRCLIP 1

09 9010-270140-30000 BEARING KIT, FRONT LH MOTION END 1 QcC
10 7000-270100-30000 FRONT CV DRIVE SHAFT, LH 1 QC
11 7000-270107-30000 INTERMEDIATE SHAFT 1 QC




F27-C BB 3% B RIFRONT CV DRIVE SHAFT ASSY|

F27-C  FRONT CV DRIVE SHAFT ASSY(ODN)(2017)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9GQ0-280170 BEARING KIT, FIXED END 2
02 9GQ0-280150 DUST BOOT KIT, FIXED END 4
03 7000-270207-50000 MIDDLE PART, CV DRIVE SHAFT 1
04 7000-270200-50000 FRONT CV DRIVE SHAFT, RH 1
05 9010-270240-50000 BEARING KIT, FRONT RH MOTION END 1 ODM
06 9010-270203-00001 WIRE CIRCLIP 1
07 9010-270112 WIRE CIRCLIP 1
08 9010-270140-50000 BEARING KIT, FRONT LH MOTION END 1 ODM
09 7000-270100-50000 FRONT CV DRIVE SHAFT, LH 1
10 7000-270107-50000 MIDDLE PART, CV DRIVE SHAFT 1




F27-D Hib%s a4 BIFRONT CV DRIVE SHAFT ASSY

F27-D  FRONT CV DRIVE SHAFT(ODM)(2018)
Item No. Parts Number Parts Name(EN) Qty Specification
01 9CRB-2701A0 JOINT, FRONT FIXED END 2
02 9GQ0-280150 DUST BOOT KIT, FIXED END 4
03 5BWB-270205 INTERMEDIATE SHAFT 1
04 5BWB-270200 FRONT CV DRIVE SHAFT, RH 1
05 9010-270240-50000 BEARING KIT, FRONT RH MOTION END 1 ODM
06 9010-270203-00001 WIRE CIRCLIP 1
07 9010-270112 WIRE CIRCLIP 1
08 9010-270140-50000 BEARING KIT, FRONT LH MOTION END 1 ODM
09 5BWB-270100 FRONT CV DRIVE SHAFT,LH 1
10 5BWB-270105 INTERMEDIATE SHAFT 1




F28-B i % # 3 % X L/REAR CV DRIVE SHAFT ASSY

F28-B  REAR CV DRIVE SHAFT ASSY(QC)

Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-280170-30000 JOINT, FIXED END 2 QC
02 7020-280160-30000 DUST BOOT, FIXED END 2 QC
03 7000-280206-30000 FRONT SHAFT 1 QC
04 7000-280200-30000 REAR CV DRIVE SHAFT, RH 1 QC
05 7020-280150-30000 DUST BOOT, MOTION END 2 QC
06 7020-280140-30000 BEARING KIT, REAR LH MOTION END 1 QC
07 9010-280102-00001 WIRE CIRCLIP 2
08 7020-280240-30000 BEARING KIT, REAR MOTION END(RH) 1 QC
09 7000-280100-30000 REAR CV DRIVE SHAFT, LH 1 QC
10 7000-280106-30000 FRONT SHAFT 1 QC




F28-C 435315 8 HUREAR CV DRIVE SHAFT ASSY |

F28-C  REAR CV DRIVE SHAFT ASSY(ODN)(2017)

Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-280170-50000 JOINT, FIXED END 2 ODM
02 7020-280160-50000 DUST BOOT, REAR FIXED END 2 ODM
03 7000-280206-50000 MIDDLE SHAFT 1 ODM
04 7000-280200-50000 REAR CV DRIVE SHAFT, RH 1 ODM
05 7020-280150-50000 DUST BOOT, REAR MOTION END 2 ODM
06 7020-280140-50000 BEARING KIT, REAR LH MOTION END 1 ODM
07 9010-280102-00001 WIRE CIRCLIP 2
08 7020-280240-50000 BEARING KIT, REAR MOTION END(RH) 1 ODM
09 7000-280100-50000 REAR CV DRIVE SHAFT, LH 1 ODM
10 7000-280106-50000 MIDDLE SHAFT 1 ODM




F28-D [+ 58 K B/REAR CV DRIVE SHAFT ASSY

F28-D  REAR CV DRIVE SHAFT(ODM)(2018)
Item No. Parts Number Parts Name(EN) Qty Specification
01 5BWB-2803A0 JOINT, REAR FIXED END 2
02 7020-280160-50000 DUST BOOT, REAR FIXED END 2 ODM
03 5BWB-280306 INTERMEDIATE SHAFT 2
04 5BWB-280300 REAR CV DRIVE SHAFT 2
05 5BWB-2803C0 SERVICE KIT, DUST BOOT,REAR MOTION END 2
06 5BWB-2803B0 BEARING KIT,REAR MOTION END 2
07 5BWB-280302 CIRCLIP 2




- .
F30-A  f£51%%5(2017) POWERTRAIN SYSTEM(2017)
Item No. Parts Number Parts Name(EN) Qty Specification
01 7000-030010 MOUNT FRAME, REAL GEAR CASE 2
02 30006-102035810 BOLT M10x1.25x35 1 M10x1.25x35
03 30006-102130810 BOLT M10x1.25x130 1 M10x1.25x130
04 30006-102025810 BOLT M10x1.25x25 1 M10x1.25x25
05 30204-102110 NUT M10x1.25 3 M10x1.25
06 9010-310001 BREATHER HOSE, FRONT GEAR CASE 2
07 30601-108010 CLAMP A8 2 A8
08 30306-080112 WASHER 8 8
09 9010-290001 BOLT M8x1x22 8 M8x1x22
10 7000-290100 FRONT DRIVE SHAFT SUB ASSY1 1
11 30800-02205 CIRCLIP FOR HOLE 16 22
12 7020-300120 UNIVERSAL JOINT Dia 22x50 4 Dia22x50
13 7000-290301 DOUBLE HEADED SPLINE SHAFT 1
14 30006-102016810 BOLT M10x1.25x16 2 M10x1.25x16
15 7000-290310 BEARING SEAT 1
16 30800-05205 CIRCLIP FOR HOLE 52 2 52
17 30400-02503 BEARING 2 6205-2RS
18 7000-290302 PRESS COLLAR 1
19 7000-290001 DUST BOOT 2
20 0000-000031 TIE BAND 4 4x150 WHITE
21 7000-290200 FRONT DRIVE SHAFT SUB ASSY 2 1
22 30006-103030840 BOLT M10x30 1 M10x30
23 7020-290002 GASKET 1 10.2*%30*5
24 7020-300010 COUPLER, COUNTER 1
25 5BR0-300100-00001 REAR DRIVE SHAFT 1
26 7020-300201 REAR JOINT FLANGE 2
27 9010-300002 WASHER Dia 10 8 Dia 10
28 30102-102020810 SCREW M10x1.25x20 8 M10x1.25x20
29 7020-290130-10000 UNIVERSAL JOINT Dia 25x64 2 Dia 25x64
30 30800-02505 CIRCLIP FOR HOLE A-D25 8 25
31 7030-300110 INNER JOINT, REAR DRIVE SHAFT 1
32 7030-300120 OUTER JOINT, REAR DRIVE SHAFT 1
33 7000-082001 REAR BRAKE DISC 1
34 30006-102120810 BOLT M10x1.25x120 4 M10x1.25x120
35 30102-060012810 SCREW 2
36 30102-102035810 SCREW M10x1.25x35 4 M10x1.25x35
37 7000-031803 MOUNTING BUSHING, REAL GEAR CASE 4




-, -
F30-B  t£51%%i(2018) DRIVETRAIN SYSTEM(2018)
Item No. Parts Number Parts Name(EN) Qty Specification

01 30006-102120810 BOLT M10x1.25x120 4 M10x1.25x120
02 30006-102035810 BOLT M10x1.25x35 1 M10x1.25x35
03 30006-102130810 BOLT M10x1.25x130 1 M10x1.25x130
04 30006-102025810 BOLT M10x1.25x25 1 M10x1.25x25
05 30204-102810 NUT M10x1.25 5 M10x1.25
06 9010-310001 BREATHER HOSE, FRONT GEAR CAS 2
07 30601-108010 CLAMP A8 2 A8
08 30306-080112 WASHER 8 8
09 9010-290001 BOLT M8x1x22 8 M8x1x22
10 7000-290100 FRONT DRIVE SHAFT SUB ASSY1 1
11 30800-02205 CIRCLIP FOR HOLE 16 22
12 7020-300120 UNIVERSAL JOINT Dia 22x50 4 Dia22x50
13 7000-290301 DOUBLE HEADED SPLINE SHAFT 1
14 30006-102016810 BOLT M10x1.25x16 2 M10x1.25x16
15 7000-290310 BEARING SEAT 1
16 30800-05205 CIRCLIP FOR HOLE 52 2 52
17 30400-02503 BEARING 2 6205-2RS
18 7000-290302 PRESS COLLAR 1
19 7000-290001 DUST BOOT 2
20 8010-150003 TIE BAND 4 5x250
21 7000-290200 FRONT DRIVE SHAFT SUB ASSY 2 1
22 9GQ0-290104 BIG CLAMP 1
23 9GQ0-290103-10000 DUST BOOT 1
24 9GQ0-290102 SMALL CLAMP 1
25 5BRA-300101 REAR CORE SHAFT 1
26 9CR6-300204 SMALL CLAMP 1
27 9CR6-300203-10000 DUST BOOT 1
28 9CR6-300202 BIG CLAMP 1
29 30102-102025810 SCREW M10x1.25x25 4 M10x1.25x25
30 9CR6-300206-10000 DRIVE SLEEVE, REAR GEAR CASE 1




F31 BRFRONTAXLE |

s
F31-V2  BI#F  FRONT AXLE
Item No. Parts Number Parts Name(EN) Qty Specification
01 Q810-310000-00002 FRONT GEAR CASE ASSY 1
01 Q810-310000-20002 FRONT AXLE 1 MOTOR WITH SUMITOMO PLUG
02 0180-312005-0050 GASKET, FRONT GEAR CASE NUT 1
03 0180-312006 O-SEAL RING 14x6.8 1 14x6.8
04 0181-312007-0050 COUPLER, FRONT GEAR CASE 1
05 0180-312002 OIL SEAL 48x65x9 1 48x65x9
06 Q810-311003 BEARING RETAINER 1
07 30400-02502 BEARING 1 CHINA
08 0180-310006-0002 ADJUSTING WASHER 1 ADJUSTING WASHER 61x53x0.3
08 0180-310006-0001 ADJUSTING WASHER 1 ADJUSTING WASHER 61x53x0.2
08 0180-310006 ADJUSTING WASHER 1 ADJUSTING WASHER 61x53x0.1
08 0180-310006-0005 ADJUSTING WASHER 1 ADJUSTING WASHER 61x53x1.0
08 0180-310006-0004 ADJUSTING WASHER 1 ADJUSTING WASHER 61x53x0.5
08 0180-310006-0003 ADJUSTING WASHER 1 ADJUSTING WASHER 61x53x0.4
09 Q810-310010-00002 BEVEL GEAR ASSY., FRONT GEAR CASE 1
10 30499-01502 BEARING 1 F1512
11 Q810-311001-00002 FRONT GEAR CASE 1
12 0180-021008-0010 BOLT M14x1.25x12 2 M14x1.25x12
12 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 2 M14x1.25x12
13 0180-011006 GASKET 14 2 14
14 0180-311004-0020 JOINT, BREATHER HOSE 1
15 0180-311001 OIL SEAL 24x38x8 2 24x38x8
16 30130-080010810 SCREW M8x10 1 M8x10
17 0180-310002 PIN SHAFT 1
18 30102-080020820 INNER HEX SCREW M8x20 4 M8x20
19 Q800-314000 MOTOR ASSY, FRONT GEAR CASE 1 SUMITOMO PLUG
19 0181-314000 MOTOR ASSY, FRONT GEAR CASE 1 ORDINARY
20 0180-310001 O-SEAL RING 81.2x1.9 1 81.2x1.9
21 0180-315000 RACK ASSY 1
22 30400-03501 BEARING 1 16007
23 30800-06200 CIRCLIP FOR HOLE 62 1 62
24 0180-311003-0050 DRIVE CLUTCH COVER 1
25 0180-310003-0050 SPLINE BUSHING 1
26 0180-310004 ADJUSTING WASHER 1 ADJUSTING WASHER 83x71x0.1
26 0180-310004-0003 ADJUSTING WASHER 1 ADJUSTING WASHER 83x71x0.4
26 0180-310004-0001 ADJUSTING WASHER 1 ADJUSTING WASHER 83x71x0.2
26 0180-310004-0002 ADJUSTING WASHER 1 ADJUSTING WASHER 83x71x0.3
26 0180-310004-0005 ADJUSTING WASHER 1 ADJUSTING WASHER 83x71x1.0
26 0180-310004-0004 ADJUSTING WASHER 1 ADJUSTING WASHER 83x71x0.5
27 30499-06000 BEARING 1 61912
28 30906-0503000 PIN 1 5x30
29 0180-313002-10000 CENTER GEAR SHAFT, DIFFERENTIAL 1
30 Q810-313002-10000 FRONT DIFFERENTIAL CASE 1
31 0180-313001-00001 DRIVE GEAR, DIFFERENTIAL 1
32 0181-313011 WEARING RING 2
33 0180-313003-00004 CENTRAL GEAR, DIFFERENTIAL 2 SURFACE PEENING TREATMENT, THE INNER HOLE TOLERANCE INCREASING
34 0180-313006-00001 DRIVEN GEAR, DIFFERENTIAL 1
35 0180-313009-0010 GASKET 1
36 0180-313005-10000 PLAIN WASHER 1
37 0180-313010-0004 ADIUST GASKET 1 ADIUST GASKET 57x40x0.5
37 0180-313010-0003 ADJUST GASKET 1 ADJUST GASKET57x40x0.4
37 0180-313010-0005 ADJUST GASKET 1 ADJUST GASKET57x40x1.0
37 0180-313010-0001 ADJUST GASKET 1 ADJUST GASKET57x40x0.2
37 0180-313010 ADIUST GASKET 1 ADJUSTING WASHER 57x40x0.1
37 0180-313010-0002 ADJUST GASKET 1 ADJUST GASKET 57x40x0.3
38 0180-310100-0010 BOLT M8x28 7 M8x28
39 Q810-310001-10002 FRONT GEAR CASE COVER 1
40 0180-310005 O-SEAL RING 141x2.4 1 141x2.4
41 30400-03502 BEARING 1 6007
42 0180-313100-0010 BOLT M10x1.25x18 6 M10x1.25x18
43 0180-312004-0010 NUT M14x1.5 1 M14x1.5
44 30601-108010 CLAMP A8 1 A8
1

9010-310001

BREATHER HOSE, FRONT GEAR CASE




F32 B4H1HIGEAR SHIFTING

T

G-
I
\|/
F32  ##E4l#)  GEAR SHIFTING SYSTEM
Item No. Parts Number Parts Name(EN) Qty Specification

01 7030-320140 KNOB, GEARSHIFT ROD 1

02 9050-320123 NUT 1

03 5BR0-320100 GEARSHIFT ASSY 1

04 30006-080016810 BOLT M8x16 3 M8x16
05 30202-060110 NUT M6 1 M6
06 30202-06014L NUT M6 1 M6
07 30202-080110 NUT M8 1 M8
08 5BR0-320300 GEARSHIFT ROD ASSY 1

09 9010-320200-2000 ROCKER, GEARSHIFT 1

10 0010-022020 BOLT M6x22 1 M6x22
11 9050-320103 SLIDING PIECE 1




F33-A JEHHREAR AXLE

F33-A =& P EA%(2017) REAR AXLE(2017)
Item No. Parts Number Parts Name(EN) Qty Specification
01 0180-331009-0020 NUT M12x1.25 1 M12x1.25
02 30008-080025810 BOLT M8x25 6 M8x25
03 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25
04 0180-334006-0010 NUT M8 1 M8
05 0180-334004 GASKET 8.2x15x1.5 1 8.2x15x1.5
06 0180-334005-0010 INNER HEX SCREW M8x45 1 M8x45
07 0180-334001-0080 RH COVER, REAR GEAR CASE CASE 1
08 0180-334002 O-SEAL RING 151x3 1 151x3
09 30499-08500 BEARING 1 16017
10 0180-330002-0002 ADJUST GASKET 2 1 ADJUSTING WASHER 100x86x0.4
10 0180-330002-0001 ADJUST GASKET 2 1 ADJUSTING WASHER 100x86x0.3
10 0180-330002 ADJUST GASKET 2 1 ADJUSTING WASHER 100x86x0.2
11 Q510-330010-00001 BEVEL GEAR ASSY, REAR GEAR CASE 1
11 Q510-330010 BEVEL GEAR ASSY REAR ALXE 1
12 0180-330001-0004 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.8
12 0180-330001 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.0
12 0180-330001-0003 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.6
12 0180-330001-0001 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.2
12 0180-330001-0002 ADJUST GASKET 1 1 ADJUSTING WASHER(1)1.4
13 30404-05500 NEEDLE BEARING 1 55BTM6720A
14 Q530-332001 REAR GEAR CASE 1
15 0180-011006 GASKET 14 2 14
16 0180-021008-0010 BOLT M14x1.25x12 2 M14x1.25x12
17 0180-332006 PIPE JOINT 1
18 30403-01700 NEEDLE BEARING 1 NA5903(17x30x18)
19 0180-330003-0001 ADJUST GASKET 1 ADJUST GASKET 0.6
19 0180-330003-0002 ADJUST GASKET 1 ADJUST GASKET 0.4
19 0180-330003 ADJUST GASKET 1 ADJUST GASKET 0.5
20 0180-334003 OIL SEAL SD465x90x9NS 1 SD465x90x9NS
21 Q510-331003 BEARING RETAINER 1
22 30499-02501 BEARING 1 25
23 0180-331004 O-SEAL RING 64.5x3 1 64.5x3
24 Q530-331001 BEVEL GEAR BEARING HOUSING 1
25 30008-080035810 BOLT SET M8x35 4 M8x35
26 0180-331007 OIL SEAL 35x61x9(14) 1 35x61x9(14)
27 Q530-331004 COUPLER, REAR GEAR CASE 1
28 0180-331008-0050 GASKET 12.5x30x4 1 12.5x30x4
29 Q530-330000-00001 REAR GEAR CASE ASSY 1
29 Q530-330000 REAR GEAR CASE ASSY 1




JABHREAR AXLE

F33-B-V3 E#(EZEHE4R) REAR AXLE(NO DIFFERENTIAL)

Item No. Parts Number Parts Name(EN) Qty Specification

01 Q860-330000-40002 REAR GEAR CASE ASSY 1

02 0GR0-062203 BOLT M10x1.25x20 1 M10x1.25x20

03 0GR0-062204 WASHER 10x27.5x4 1 10x27.5x4

04 Q850-331002 COUPLER 1

05 0800-062205 O-SEAL RING 25x2 1 25x2

06 0800-062204 OIL SEAL 35x50x7 3 35x50x7

07 30409-02500 BEARING 1 33005(25x47x17)

08 0110-060011-0010 BOLT M8x28 10 M8x28

09 Q830-311002-00001 BEARING SEAT 1

10 Q830-310023-00200 ADJUSTING WASHER T=0.30 1 T=0.30

10 Q830-310023-00100 ADJUSTING WASHER T=0.20 1 T=0.20

11 Q830-310006-10000 O-RING 55x2.5 1 55x2.5

12 Q830-311003-01400 ADJUSTING WASHER 32x25.4 T=3.00 2 T=3.00

12 Q830-311003-01300 ADJUSTING WASHER 32x25.4 T=2.90 2 T=2.90

12 Q830-311003-01200 ADJUSTING WASHER 32x25.4 T=2.80 2 T=2.80

12 Q830-311003-01100 ADJUSTING WASHER 32x25.4 T=2.70 2 T=2.70

12 Q830-311003-01000 ADJUSTING WASHER 32x25.4 T=2.60 2 T=2.60

12 Q830-311003-00900 ADJUSTING WASHER 32x25.4 T=2.50 2 T=2.50

12 Q830-311003-00800 ADJUSTING WASHER 32x25.4 T=2.48 2 T=2.48

12 Q830-311003-00700 ADJUSTING WASHER 32x25.4 T=2.46 2 T=2.46

12 Q830-311003-00600 ADJUSTING WASHER 32x25.4 T=2.44 2 T=2.44

12 Q830-311003-00500 ADJUSTING WASHER 32x25.4 T=2.42 2 T=2.42

12 Q830-311003-00400 ADJUSTING WASHER 32x25.4 T=2.40 2 T=2.40

12 Q830-311003-00300 ADJUSTING WASHER 32x25.4 T=2.30 2 T=2.30

12 Q830-311003-00200 ADJUSTING WASHER 32x25.4 T=2.20 2 T=2.20

12 830-311003-00100 ADJUSTING WASHER 32x25.4 T=2.10 2 T=2.10

13 30409-03000 BEARING 1 32006(30x55x17)

14 Q860-3300A0-00002 BEVEL GEAR ASSY, REAR GEAR CASE 1

15 0180-332100 OIL DRAIN BOLT M14x1.25x12, MAGNETIC 1 M14x1.25x12

16 0180-011006 GASKET 14 2 14

17 0180-021008-0010 BOLT M14x1.25x12 1 M14x1.25x12

18 Q860-330001-00002 REAR GEAR CASE 1

19 30409-05000 BEARING 2

20 820-330003-00900 ADJUSTING WASHER 61x50.5 T=1.00 4 T=1.00

20 820-330003-00800 ADJUSTING WASHER 61x50.5 T=0.98 4 T=0.98

20 Q820-330003-00700 ADJUSTING WASHER 61x50.5 T=0.96 4 T=0.96

20 820-330003-00600 ADJUSTING WASHER 61x50.5 T=0.94 4 T=0.94

20 820-330003-00500 ADJUSTING WASHER 61x50.5 T=0.92 4 T=0.92

20 Q820-330003-00400 ADJUSTING WASHER 61x50.5 T=0.90 4 T=0.90

20 820-330003-00300 ADJUSTING WASHER 61x50.5 T=0.50 4 T=0.50

20 820-330003-00200 ADJUSTING WASHER 61x50.5 T=0.30 4 T=0.30

20 Q820-330003-00100 ADJUSTING WASHER 61x50.5 T=0.10 4 T=0.10

21 Q850-330003-00001 MOUNTING BASE 1

22 30105-040008410 SCREW M4x8 2 M4x8

23 Q830-310022 OIL GUARD 1

24 0180-311004-0020 JOINT, BREATHER HOSE 1

25 Q860-330002-00003 REAR GEAR CASE COVER 1

26 0180-330004-0010 BOLT M10x1.25x25 2 M10x1.25x25

27 0180-334002 O-SEAL RING 151x3 1 151x3

28 0181-313100-0010 BOLT M10x1.25x22 8 M10x1.25x22

29 0180-334004 GASKET 8.2x15x1.5 1 8.2x15x1.5

30 0180-334006-0010 NUT M8 1 M8

31 0180-334005-0010 INNER HEX SCREW M8x45 1 M8x45




F34-A =RoRE4TE 3 POINT SEAT BEL'I1

-

/ —.3__4 5

/13
IJ'

"/

foadl

-

- ‘x._“‘hh 5 4%‘
T 4
— o ]
F34-A-V2 Z=RAKXEH  3-POINT SEAT BELT
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-341200 SEAT BELT, PASSENGER 1 ZKSAFETY
02 7000-341100 SEAT BELT, DRIVER 1 ZKSAFETY
02 7000-341100-10000 SEAT BELT, DRIVER 1 SUMITOMO PLUG,ZKSAFETY
03 9030-341002 7/16 NUT 6
04 30302-120110 WASHER 6 12
05 9030-341003 Dia 11.3 DISTANCE RING 4
06 9030-341004 NYLON GASKET 2
07 9030-341005 BOLT, GUIDE RING 2
08 9060-341006 BOLT 2
09 7000-341020 RH FASTENER ASSY 1 ZKSAFETY
10 7000-341010-20000 LH FASTENER ASSY 1 ZKSAFETY
10 7000-341010-30000 FASTENER ASSY, LH 1 SUMITOMO PLUG,ZKSAFETY
11 7000-044401 DECO COVER, RH SEAT BELT 1
12 7000-044301 DECO COVER, LH SEAT BELT 1
13 9030-341007 BOLT, GUIDE RING 2




T R34/ 5-POINT SEAT BELT

i
I,

/P

> e
F34-B  ARAKXEH  5-POINT SEAT BELT
Item No. Parts Number Parts Name(EN) Qty Specification
01 9060-342000-10000 FIVE-POINT SEAT BELT 2
02 9030-341002 7/16 NUT 8
03 30302-120110 WASHER 8 12
04 9030-341003 Dia 11.3 DISTANCE RING 8
05 9060-340001 GUIDE RING PLUG, SEAT BELT 4
06 9060-342012 BOLT, GUIDE RING 6 7/16 -20UNF-2A
07 9060-342014 BOLT, GUIDE RING(16) 2 7/16 -20UNF-2A
08 9060-342015 DAMPER MAT 4




B3 R &4/ FUEL VAPORIZATION SYSTEM

F36-V2 PAHZR & %4 FUEL EVAPORATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 30601-112010 CLAMP A12 3 Al12
02 7000-360005 FUEL VAPOR HOSE II 1
03 30601-111010 CLAMP A11 3 A1l
04 7000-360003 FUEL VAPOR HOSE I 1
05 9GQ0-360100 TWO-WAY VALVE 1
06 7000-360004 FUEL VAPOR HOSE II 1
07 9AWA-360200 CANISTER 1
08 30204-060810 NUT M6 2 M6




F40-A REHE SR/ TONING SYSTEN

F40-A 1EEZ R (A X)  TOWING SYSTEM(SPLIT-TYPE)

Item No. Parts Number Parts Name(EN) Qty Specification

01 7000-400110 TOWING BRACKET ASSY 1 WITHOUT TRAILER NOSE

02 7000-400120 TUBE, TRAILER 1

03 9010-400103 PIN SHAFT 1

04 9010-400102-10000 COTTER PIN,BRACKET 1

04 9010-400102 COTTER PIN, BRACKET 1

05 9010-204000 TOWING HITCHBALL ASSY 1 1land 7/8"

05 9010-205000 TOWING HITCHBALL ASSY 1 2"

05 9010-205000-1000 TOWING HITCHBALL ASSY 1 50mm Certificated ball head

06 30006-080055810 BOLT M8x55 2 M8x55

07 30204-080810 NUT M8 2 M8

08 30006-080020810 BOLT M8x20 2 M8x20




FA0-B HEHE S AL/TONING SYSTEM

=+ N =
F40-B ?E?::E'\EJZ(%WK) TOWING SYSTEM(INTEGRATED)
Item No. Parts Number Parts Name(EN) Qty Specification

01 7000-400200 TOWING ASSY 1 WITH TRAILER NOSE
02 9010-204000 TOWING HITCHBALL ASSY 1 1land 7/8"
02 9010-205000 TOWING HITCHBALL ASSY 1 2"
02 9010-205000-1000 TOWING HITCHBALL ASSY 1 50mm Certificated ball head
03 30006-080055810 BOLT M8x55 2 M8x55
04 30204-080810 NUT M8 2 M8
05 30006-080020810 BOLT M8x20 2 M8x20




2 AIR FILTER ASSY

N oo
F41 ZEjE28%H  AIR FILTER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0180-110005 OIL STORAGE HOSE 1
02 30601-117020 CLAMP 1 A17
03 0800-110002-2000 COVER, AIR FILTER 1
04 0800-110004-20001 SEAL RING,AIR FILTER 1
05 0800-112000-20000 FILTER ELEMENT 1 WITH BLUE SPONGE,MANUFACTURER:ZhongXiang
06 0120-110001 CLAMP 64 2 64
07 0800-110005-1000 CONNECT PIPE, FILER ELEMENT 1
08 0800-110007 CLASP 7
09 0800-1110C0-20000 HOUSING, AIR FILTER 1
10 30601-114010 CLAMP A14 1 Al4
11 0800-110008 CLAMP 1
12 0GRB-111007-10000 ADAPTOR SEAT 2 1
13 01A0-110003 CLAMP 67 2
14 0GRB-111006-10000 ADAPTOR SEAT 1 1
15 0800-1110B0-20000 INLET PIPE, AIR FILTER 1
16 0GRB-110001-10000 BREATHER HOSE, CRANKCASE 1
17 0800-110011-1000 CLAMP, AIR INLET PIPE 2
18 0GRB-111000-10002 AIR FILTER SUB ASSY 1
18 0GRB-111000-10004 AIR FILTER ASSY 1
19 30601-113520 CLAMP 1 A13.5




EO0  191R&zh#l  191R ENGINE

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GRO-ALB000-0840 191R LONG BLOCK 1 STANDARD PLUG

01 0GR0-BLB000-0840 191R LONG BLOCK 1 SUMITOMO PLUG




K MUILEFT CRANKCASE ASSY. |

&

SR

N

i

e
E01-1 ZHiM%E4H  LEFT CRANKCASE ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0040-012006-0010 BOLT M8x50 2 M8X50
02 0010-090005-0010 BOLT M6x16 1 M6x16
03 0GR0-011020 SPEED SENSOR 1
04 0010-080008 DOWEL PIN Dia 8x14 3 Dia 8x14
05 OGR0-011003 BOLT M14x1.5x12 2 M14x1.5x12
06 0180-011006 GASKET 14 2 14
07 0GR0-011100-00001 LH CRANKCASE ASSY 1
08 0010-011017-0010 BOLT M6x60 7 M6x60
09 0010-021005 DOWEL PIN Dia 10x14 3 Dia 10x14
10 0GR0-011002 OIL RAIL COVER PLATE 1
11 OGR0-011004 PAPER WASHER, OIL RAIL 1
12 30499-01700 BEARING 1 17
13 30400-01704 BEARING 1 17
14 30499-01500 BEARING 1 6202
15 01A0-013005 O-SEAL RING 13x2 1 13x2
16 0110-013030 O-SEAL RING 18x3.55 2 18x3.55
17 0800-011011-1000 JOINT PIPE, , OIL DIPSTICK 1
18 0010-023010-0010 BOLT M6x20 3 M6x20
19 30105-060012410 SCREW M6x12 4 M6x12
20 30400-02201 BEARING 1
21 0GR0-011001 PLATE, OIL STRAINER 1
22 0110-013005-00001 DRAIN SCREW PLUG M12x1.5x15 1
23 0010-021014 WASHER 12 1 12
24 0GR0-011010 OIL STRAINER 1
25 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
26 30502-010000N O-RING 1 10x1.8
27 0GR0-011102 DUAL GEAR SHAFT, OIL PUMP 1
28 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
29 0GR0-011103 INTERMEDIATE GEAR SHAFT, REVERSE 1
30 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK
30 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN
31 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN
31 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK
32 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED
32 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE
33 0GRB-011001 DIPSTICK, ENGINE OIL 1




Al BARIGHT CRANKCASE ASSY. |

.I Skl )

() =) >
Y
s
E01-2 AmEA RIGHT CRANKCASE ASSY
Item No. Parts Number Parts Name(EN) Qty Specification

01 0GR0-012100-10001 RH CRANKCASE ASSY 1

02 0180-012006-00001 OIL SEAL 30X45X8 1

03 30499-03000 BEARING 1 5206

04 30400-01704 BEARING 1 17

05 0800-011007 CHAIN GUARD 1

06 0010-090005-0010 BOLT M6x16 2 M6x16

07 0800-012200 GEAR SENSOR ASSY 1 ORDINARY

08 0180-023002 O-SEAL RING 24x2.5 1 24x2.5

09 0010-013010-0010 BOLT M6x50 8 M6x50

10 0800-012400 OIL PRESSURE SWITCH 1

11 0010-060010 WASHER 10 1 10

12 0040-012006-0010 BOLT M8x50 2 M8X50

13 30400-02201 BEARING 1

14 0180-014010 WIRE CLAMP 1

15 01A0-011003 NOZZLE 1

16 0800-012401 ADAPTOR CABLE, OIL PRESSURE SWITCH 1

17 0800-011102-00021 PLAIN BEARING 1 1 BLUE@THICK

17 0800-011102-00011 PLAIN BEARING 1 1 RED@THIN

18 0800-011103-00011 PLAIN BEARING 2 1 RED@THIN

18 0800-011103-00021 PLAIN BEARING 2 1 BLUE@THICK

19 0800-0111A0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 RED

19 0800-0111B0-00001 PLAIN BEARING KIT, MAIN SHAFT 1 BLUE




CVTA4L/ CVT CASE ASSY.

Ve lan
E01-3 CVT#82H  CVT CASE ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-013100-10001 CVT CASE ASSY 1
01 0GR0-013100-10002 CVT CASE ASSY 1
02 0800-021100-10000 BOLT ASSY. CYLINDER HEAD COVER 8
03 0GR0-013003 SEAL RING, CVT COVER 1
04 0010-060012-0010 BOLT M6x30 4 M6x30
05 0GR0-013001-20000 STEEL GASKET, CVT CASE 1
06 0GR0-013010 CVT WIND GUARD ASSY 1
07 0010-021019-0010 BOLT M6x12 4 M6x12
08 0JY0-013103 OIL SEAL 32X55X10 1 32X55X10
09 0010-080008 DOWEL PIN Dia 8x14 2 Dia 8x14
10 0GR0-013300-20000 COVER, CVT CASE 1
11 0010-013009-0010 BOLT M6x40 7 M6x40
12 0010-060009 WASHER 6 1 6
13 0800-012002 GASKET(2), CVT CASE 1
14 0010-023010-0010 BOLT M6x20 4 M6x20
15 0800-021101-10001 BOLT, CYLINDER HEAD COVER 8
16 0800-021102 RUBBER WASHER 8
17 0800-021103 CAP, RUBBER WASHER 8
18 30110-480160010 SELF-TAPPING SCREW ST4.8x16 9 ST4.8x16
19 01A0-012010-00001 SCREW 1
20 0GRO0-013302 REAR HEAT INSULATION COVER 1
21 0GR0-013002-20000 COVER, CVT CASE 1
22 0GRO0-013301-20000 FRONT HEAT INSULATION GUARD 1
23 0GR0-013012 BUSHING 3
24 0JY0-013102-00011 PLAIN BEARING, CVT 2 RED
24 0JY0-013102-00021 PLAIN BEARING, CVT 2 BLUE




BO1-4 7 %45 £ 4 /LBRT CRANKCASB COVER ASSY |

E01-4-V2 B350  LEFT CRANKCASE COVER ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-080010-0010 BOLT M6x10 1 M6x10
02 0GR0-014005 PLATE 1
03 0GR0-014001-10000 CRANKCASE COVER, LH 1
04 0GR0-014002-10000 STEEL GASKET, LH CRANKCASE COVER 1
05 0010-023008-0010 BOLT M6x18 3 M6x18
06 0A70-011005-00001 BOLT M6x75 2
07 0010-013009-0010 BOLT M6x40 16 M6x40
08 0GRA-014001 PLUG 1 SUZUKI RED
09 0GRA-014003 O-SEAL RING 48x2.5 1
10 0800-014100 RPM SENSOR 1 ORDINARY
11 0010-090005-0010 BOLT M6x16 4 M6x16
12 30400-02800 BEARING 1
13 OGRA-014002 SHAFT SLEEVE 1
14 0800-011300-0004 OIL FILTER ELEMENT 1
15 0800-014003 O-SEAL RING 63x2.5 1 63x2.5
16 0800-014002-00001 FILTER COVER 1
17 3120015 STEEL BALL 1
18 0700-012603-1000 SPRING, RELIEF VALVE 1
19 0GR0-014003 SCREW PLUG, RELIEF VALVE 1
20 0180-332004 O-SEAL RING 19x2.5 1 19x2.5
21 0180-014010 WIRE CLAMP 3
22 0800-014013 OVERFLOW HOSE 1
23 01A0-022102 PIPE JOINT 1
24 0180-092001-00001 BOLT M10x40 1
25 018A-180004 GASKET 10.2x28x3 1 10.2x28x3
1

26

0010-013006-0010

JOINT, BREATHER HOSE




E02-1 5.5 241/ CYLINDER HEAD COVER ASSY.

Vi

E02-1 SEIFE=H

CYLINDER HEAD COVER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-021002-00001 SEAL RING, CYLINDER HEAD COVER 1
02 0800-021001 CYLINDER HEAD COVER 1
03 0800-021102-10000 RUBBER WASHER 4
04 0800-021103 CAP, RUBBER WASHER 4
05 0800-021101-10001 BOLT, CYLINDER HEAD COVER 4




Bl 4/CYLINDER HEAD ASSY

y—
E02-2 S#EZFH/  CYLINDER HEAD ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-022001-10000 BOLT,CYLINDER 4
02 0010-011700-0010 FLANGE NUT M8 2 M8
03 0180-022003-00001 STUD M8x42 2
04 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
05 0GRO0-022002-00001 BOLT M6x132 2 M6x132
06 0800-022005 VALVE, EXHAUST 2
07 0800-022800 SPARK PLUG 1
08 0800-022300 BUSHING, EXHAUST PIPE 1
09 0800-022008 LOWER SEAT, VALVE SPRING 4
10 0010-022500-10000 SEAL RING, VALVE STEM 4
11 0800-022006-10000 VALVE SPRING 4
12 0800-022016 LOCK CLIP, VALVE 8
13 0800-022007 UPPER SEAT, VALVE SPRING 4
14 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
15 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
16 0800-022013-10000 THERMOSTAT CAP 1
17 0800-022700 THERMOSTAT 1
18 0180-013208-0010 BOLT M6x45 2 M6x45
19 0010-022802 SEAL RING 1
20 0GR0-022003 SEAT, THERMOSTAT 1
21 30502-028000N O-RING 1 28x2.65
22 0800-022004 VALVE, INTAKE 2
23 0800-022200 GASKET, CYLINDER HEAD 1
23 0800-022200-00002 GASKET, CYLINDER HEAD 1
24 0800-022015-00001 SCREW PLUG M12x1.5 1
25 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1
27 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
28 0800-022001 ROCKER ARM SHAFT 2
29 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
30 0JY0-022100-10001 CYLINDER HEAD 1
31 0800-025002 SEAL RING, MANIFOLD 1
32 01A0-110005 CLAMP 57 1
33 0GR0-022900 INJECTOR SEAT 1
34 0130-011114-0010 BOLT M8x25 2 M8x25
35 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
36 0800-022506 ADIUST NUT, VALVE CLEARANCE 4
1

37

0GR0-0220A0

CYLINDER HEAD ASSY




E02-2-V2 SHLa4ICYLINDER HEAD ASSY

=
E02-2-V2 SHELFEH  CYLINDER HEAD ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-022001-10000 BOLT,CYLINDER 4
02 0010-011700-0010 FLANGE NUT M8 6 M8
03 0180-022003-00001 STUD M8x42 2
04 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
05 0GRO0-022002-00001 BOLT M6x132 2 M6x132
06 0800-022005 VALVE, EXHAUST 2
07 0800-022800 SPARK PLUG 1
08 0800-022300 BUSHING, EXHAUST PIPE 1
09 0800-022008 LOWER SEAT, VALVE SPRING 4
10 0010-022500-10000 SEAL RING, VALVE STEM 4
11 0800-022006-10000 VALVE SPRING 4
12 0800-022016 LOCK CLIP, VALVE 8
13 0800-022007 UPPER SEAT, VALVE SPRING 4
14 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
15 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
16 0GRB-022001 HOUSING, THERMOSTAT 1
17 0800-022700 THERMOSTAT 1
18 0180-013208-0010 BOLT M6x45 2 M6x45
19 0010-022802 SEAL RING 1
20 0GR0-022003 SEAT, THERMOSTAT 1
21 30502-028000N O-RING 1 28x2.65
22 0800-022004 VALVE, INTAKE 2
23 0800-022200-00002 GASKET, CYLINDER HEAD 1
24 0800-022015-00001 SCREW PLUG M12x1.5 1
25 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1
27 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
28 0800-022001 ROCKER ARM SHAFT 2
29 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
30 0JY0-022100-10001 CYLINDER HEAD 1
31 0800-025002 SEAL RING, MANIFOLD 1
32 01A0-110005 CLAMP 57 1
33 0GR0-022900 INJECTOR SEAT 1
34 0130-011114-0010 BOLT M8x25 2 M8x25
35 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
4

36

0800-022506

ADJUST NUT, VALVE CLEARANCE




& §1.3 41 /CYLINDER HEAD ASSY

5~

=
E02-2-V3 SHELZE4H  CYLINDER HEAD ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-022001-10000 BOLT,CYLINDER 4
02 0010-011700-0010 FLANGE NUT M8 6 M8
03 0180-022003-00001 STUD M8x42 2
04 0800-022600-20000 ROCKER ARM ASSY, AIR EXHAUST 1
05 0GR0-022002-00001 BOLT M6x132 2 M6x132
06 0800-022005 VALVE, EXHAUST 2
07 0800-022800 SPARK PLUG 1
08 0800-022300 BUSHING, EXHAUST PIPE 1
09 0800-022008 LOWER SEAT, VALVE SPRING 4
10 0010-022500-10000 SEAL RING, VALVE STEM 4
11 0800-022006-10000 VALVE SPRING 4
12 0800-022016 LOCK CLIP, VALVE 8
13 0800-022007 UPPER SEAT, VALVE SPRING 4
14 30132-550160030 SCREW ST5.5x16 1 ST5.5x16
15 0800-022011 WASHER 5.3x11x1.5 1 5.3x11x1.5
16 0GRB-022001 HOUSING, THERMOSTAT 1
17 0800-022700 THERMOSTAT 1
18 0180-013208-0010 BOLT M6x45 2 M6x45
19 0010-022802 SEAL RING 1
20 0GR0-022003 SEAT, THERMOSTAT 1
21 30502-028000N 0O-RING 1 28x2.65
22 0800-022004 VALVE, INTAKE 2
23 0800-022200-00002 GASKET, CYLINDER HEAD 1
24 0800-022015-00001 SCREW PLUG M12x1.5 1
25 0800-022014 WASHER 12.2x18x1.5 2 12.2x18x1.5
26 018B-022810 WATER TEMPERATURE SENSOR 1
27 0800-022002 WASHER 12.3x18.5x0.5 4 12.3x18.5x0.5
28 0800-022001 ROCKER ARM SHAFT 2
29 0800-022500-20000 ROCKER ARM ASSY, AIR INTAKE 1
30 0JY0-022100-10001 CYLINDER HEAD 1
31 0800-025002 SEAL RING, MANIFOLD 1
32 01A0-110005 CLAMP 57 1
33 0GR0-022900 INJECTOR SEAT 1
34 0130-011114-0010 BOLT M8x25 2 M8x25
35 0800-022510 ADJUST SCREW, VALVE CLEARANCE 4
36 0800-022506 ADIUST NUT, VALVE CLEARANCE 4
1

37

0GRB-022000-20000

CYLINDER HEAD SUB ASSY




HE454 CYLINDER BODY ASSY. |

E02-3-V2  S#&l{F4H  CYLINDER BODY ASSY.

Item No. Parts Number Parts Name(EN) Qty Specification
01 30406-00500 ROLLER NEEDLE P5x11.8 2 P5x11.8
02 0GR0-023100-20020 CYLINDER BODY ASSY 1 2 GROUP
02 0GR0-023100-20010 CYLINDER BODY ASSY 1 1 GROUP
03 0GS0-023200-00001 TENSIONER ASSY 1
04 0010-021017-0010 BOLT M6x25 2 M6x25
05 0180-023003 GASKET, TENSIONER 1
06 0GR0-023001 GASKET, CYLINDER BODY 1
07 0GR0-023300 UPPERGUIDE, CHAIN 1
08 0GR0-023200 TENSION PLATE 1
09 0700-024008-00001 PIN SHAFT 1
10 0JYA-023001-00001 HEX FLANGE BOLT M6x6 1
11 0700-011202 O-SEAL RING 8.2x1.90 1 8.2x1.90




E02-4 (1% %4 /CAMSHAFT OF CYLINDER ASSY

E02-4  C%SiHeA

CAMSHAFT OF CYLINDER ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-024100 TIMING CHAIN 1
02 0GR0-024001 CAMSHAFT 1
03 0010-021019-0010 BOLT M6x12 1 M6x12
04 0800-024004-10000 HOLDING STRIP, CAMSHAFT 1
05 0010-080010-0010 BOLT M6x10 2 M6x10
06 0GR0-024002 TIMING DRIVEN SPROCKET 1
07 0GR0-024200-10000 STARTER DECOMPRESSOER 1
08 0GR0-024003-00001 BOLT M8x32 1 M8x32
09 0800-024002 DOWEL PIN, SPROCKET 1




E03-B # % 44 (EPS) /MAGNETO ASSY (EPS) ‘

E03  Hi=a 4 4H(EPS)

MAGNETO STATOR ASSY(EPS)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-031000-1000 MAGNETO ROTOR 1 HIGH-POWER, PRODUCED BY LANG FANG KE SEN
02 0GRB-032000-10000 MAGNETO STATOR 1 HIGH POWER, LONGER LINE
03 0180-030001-00001 SCREW M6x30 3




R ST =i
EO4 B IE AT E A CRANKSHAFT/CONNECTING ROD/PISTON ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 0JYA-0400B0 PISTON RING ASSY 1 SUPPLIERS:ATG
02 0GR0-160000-00011 BALANCER SHAFT ASSY 1
02 0GR0-160000-00021 BALANCER SHAFT ASSY 1
03 0800-040002 PISTON PIN 1
04 0800-040005 CIRCLIP, PISTON PIN 2
05 0180-040007 WOODRUFF KEY 1
06 0GR0-041000-10013 CRANKSHAFT ASSEMBLY 1 MARK A@MATCHED WITH MARK B BALANCER SHAFT ASSY
06 0GR0-041000-10023 CRANKSHAFT ASSEMBLY 1 MARK B@MATCHED WITH MARK A BALANCER SHAFT ASSY
07 0800-040001-20011 PISTON 1 GROUP 1
07 0800-040001-20021 PISTON 1 GROUP 2
07 0800-040001-20012 PISTON 1 MARK1
07 0800-040001-20022 PISTON 1 MARK 2




E05-V3 CVT&EAL  CVT ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 OGRB-051000-20040 DRIVE PULLEY ASSY 1 16g WEIGHT ROLLER
02 0JY0-050001-00001 BOLT, DRIVE PULLEY 1
03 0GR0-052000 DRIVEN PULLEY 1
04 0180-055000-0004 DRIVE BELT 1 MITSUBOSHI
04 0180-055000-0003 DRIVE BELT 1 BANDO
04 0180-055000-0005 DRIVE BELT 1 CARLISLE
05 0GR0-051005 NYLON PROTECTOR, WEIGHT ROLLER 6 CVtech
06 0GR0-051004-20000 WEIGHT ROLLER 6 169
07 0GR0-051006 NYLON SLIDER 3
08 0GR0-051003-20000 SPRING, DRIVE PULLEY 1 ORDINARY
09 0GR0-050001-00001 ADJUSTING WASHER 1
10 0JYA-051013-10001 NUT, DRIVE PULLEY 1
11 0GR0-051007 HEXAGONAL BORE WASHER 1
12 0GR0-051002-00001 RAMP PLATE 1
13 0GR0-051100 PRIMARY LOOSE PULLEY ASSY 1
14 0GR0-051011 STEEL WASHER 1 CVtech
15 0GR0-051009-10000 NYLON WASHER 1
16 0GR0-051200-20011 PRIMARY TIGHT PULLEY ASSY 1
17 0GR0-051400-10000 BEARING 1
18 0GR0-051001 SPRING SEAT 1 CVtech
19 0GR0-052100 DRIVEN FIXED PULLEY ASSY 1 CVtech
20 0GR0-052003 TAPER KEY 1 CVtech
21 0GR0-052004 CIRCLIP 1 CVtech
22 0GR0-052200 DRIVEN SLIDING PULLEY ASSY 1
23 0GR0-052001 SPRING, DRIVEN PULLEY 1 CVtech
24 0GR0-052005 NYLON BLOCK 3 CVtech
25 0GR0-052006 SCREW 3 CVtech
26 0GR0-052002 CAM PLATE 1 CVtech




BOG-1 HAEHZ% (1)/TRANSMISSION SYSTRM ( I

hY A
E06-1 METRZRALG (—) TRANSMISSION I
Item No. Parts Number Parts Name(EN) Qty Specification
01 0GR0-061001 SECONDARY SHAFT, DRIVE 1
02 0800-061002 WASHER 17.5x32x1 1 17.5x32x1
03 0180-061012 GASKET 20.5x30x1.5 3 20.5x30x1.5
04 0GR0-061200 DRIVEN GEAR, LOW RANGE 1
05 0GR0-061006-10000 SLIDE GEAR 1
06 0180-061007-0050 CIRCLIP 25 4 25
07 0GR0-060100 NEEDLE BEARING 20x25x12 4 20X25X12
08 0GR0-061005 GEAR, HIGHRANGE 1
09 0GR0-061004-00001 OUTPUT DRIVE GEAR 1
10 0GR0-061008 WASHER 3
11 0GR0-061003 GEAR, REVERSE 1
12 0GR0-061009-00001 WASHER 25x34x1.5 1 25x34x1.5
13 0GR0-061002 GEAR, PARKING 1
14 0GR0-060001 MAIN SHAFT 1
15 0JY0-060001-00001 NUT, MAIN DRIVE SHAFT 1
16 0GR0-060002 REVERSE GEAR 1
17 30801-02005 CIRCLIPS FOR SHAFT 20 1 20




E06-2 #5 B4 (2)TRANSMISSION SYSTEM(2)

hY - N
E06-2-A STz (2,BoiEER) TRANSMISSION(2,FOR COUPLER)
Item No. Parts Number Parts Name(EN) Qty Specification
01 0180-062101 DRIVE BEVEL GEAR SHAFT 1
02 0180-061007-0050 CIRCLIP 25 2 25
03 0180-062102-00001 OUTPUT DRIVEN GEAR 1
04 0180-062103-10000 BEARING SEAT, DRIVE BEVEL GEAR 1
05 30499-02501 BEARING 1 25
06 0180-062104-0010 LIMITATOR, BEARING 2
07 30124-080025810 SCREW M8x25 4 M8x25
08 0110-060011-0010 BOLT M8x28 8 M8x28
09 0180-062105 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.15 1 T=0.15
09 0180-062105-0001 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.2 1 T=0.2
09 0180-062105-0002 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.25 1 T=0.25
09 0180-062105-0003 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.3
09 0180-062105-0004 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.35
10 OGR0-0622A0-10001 BEVEL GEAR ASSY 1
11 0180-062107-00001 LOCK NUT, BEVEL GEAR 1
12 0JWA-060002-00001 LOCK NUT, BEVEL GEAR 2
13 0GR0-062204 WASHER 10x27.5x4 2 10x27.5x4
14 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1
15 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 1 T=0.1
15 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 1 T=0.2
15 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 1 T=0.3
15 0800-062203-0003 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 1 T=0.4
15 0800-062203-0004 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 1 T=0.5
16 0800-062204 OIL SEAL 35x50x7 1 35x50x7
17 0800-062205 O-SEAL RING 25x2 2 25x2
18 0800-062206 STOPPER NUT, BEARING 1
19 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
20 30400-03500 BEARING 1 35
21 0GR0-062202 COUPLER, REAR TRANSMISSION OUTPUT 1
22 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
23 0180-060008 BEARING RETAINER, FRONT OUTPUT SHAFT 1
24 30400-02501 BEARING 1 25
25 0GR0-062301-10001 FRONT OUTPUT SHAFT ASSY 1
26 0GR0-060003 COUPLER 1
27 30400-02502 BEARING 1 CHINA




BRASEAS (2) TRANSMISSION SYSTEM )

Y -
E06-2-B MM TEZA (2EBREE) TRANSMISSION(2,FOR SLEEVE)
Item No. Parts Number Parts Name(EN) Qty Specification

01 0180-062101 DRIVE BEVEL GEAR SHAFT 1

02 0180-061007-0050 CIRCLIP 25 2 25
03 0180-062102-00001 OUTPUT DRIVEN GEAR 1

04 0180-062103-10000 BEARING SEAT, DRIVE BEVEL GEAR 1

05 30499-02501 BEARING 1 25
06 0180-062104-0010 LIMITATOR, BEARING 2

07 30124-080025810 SCREW M8x25 4 M8x25
08 0JYA-062104 BOLT M8x28 8 M8x28
09 0180-062105-0001 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.2 1 T=0.2
09 0180-062105-0002 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.25 1 T=0.25
09 0180-062105-0003 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.3
09 0180-062105-0004 ADJUSTING WASHER, DRIVE SHAFT GEAR 1 t=0.35
09 0180-062105 ADJUSTING GASKET, DRIVE BEVEL GEAR T=0.15 1 T=0.15
10 OGR0-0622A0-10001 BEVEL GEAR ASSY 1

11 0180-062107-00001 LOCK NUT, BEVEL GEAR 1

12 0JWA-060002-00001 LOCK NUT, BEVEL GEAR 2

13 0GR0-062204 WASHER 10x27.5x4 2 10x27.5x4
14 0800-062202-10001 DRIVEN BEVEL GEAR BEARING SEAT 1

15 0800-062203-0001 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.2 1 T=0.2
15 0800-062203-0002 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.3 1 T=0.3
15 0800-062203-0003 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.4 1 T=0.4
15 0800-062203-0004 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.5 1 T=0.5
15 0800-062203 ADJUSTING GASKET, DRIVEN BEVEL GEAR T=0.1 1 T=0.1
16 0800-062204 OIL SEAL 35x50x7 1 35x50x7
17 0800-062205 O-SEAL RING 25x2 2 25x2
18 0800-062206 STOPPER NUT, BEARING 1

19 0180-062205 O-SEAL RING 88x2.5 1 88x2.5
20 30400-03500 BEARING 1 35
21 0GR0-062202 COUPLER, REAR TRANSMISSION OUTPUT 1

22 0JWA-062302 OIL SEAL 35x61x9(14) 1 35x61x9
23 0180-060008 BEARING RETAINER, FRONT OUTPUT SHAFT 1

24 30400-02501 BEARING 1 25
25 0GR0-062301-10001 FRONT OUTPUT SHAFT ASSY 1

26 0GQ0-060100 FRONT OUTPUT BUSHING ASSY 1

27 30400-02502 BEARING 1 CHINA




BO6-3 %AEAA (1) /TRANSMISSION SYSTEM ()

E06-3 iR EA(3)  TRANSMISSION(3)
Item No. Parts Number Parts Name(EN) Qty Specification
01 0800-063002 SHAFT, SHIFT FORK 1
02 0GR0-063002 SWING ARM, PARKING 1
03 30801-01205 CIRCLIPS FOR SHAFT12 3 12
04 0GR0-063001 SHIFT FORK 2
05 0180-063003-0050 FORK SPRING, THIN 1
06 0180-063005-0050 FORK SPRING, THICK 1
07 0180-063006-0010 SPRING SEAT 1
08 0GR0-064001 SHIFT DRUM 1
09 0800-064002 PIN SHAFT 1
10 0GR0-064002 CAM, PARKING 1
11 0180-064001-0010 LIMIT GASKET 1
12 0180-064002-00001 LOCK SCREW T25 1
13 0180-064003-0050 GEAR CONTACTOR 1
14 0180-064004-0050 SPRING, GEAR CONTACTOR 1
15 0180-068001-00100 HOLLOW BOLT M14x1.5 1 M14x1.5
16 0180-068002 GASKET 14.4x22x1 1 14.4x22x1
17 0180-068003-0050 SPRING, LIMIT 1
18 3120003 STEEL BALL3/8 1 38"
19 0010-021017-0010 BOLT M6x25 3 M6x25
20 0010-080012-0010 BOLT M6x32 1 M6x32
21 0800-065001-20000 GEARSHIFT COVER 2
22 0GR0-0630A0 SHIFT FORK ASSY 1
23 0180-065100-10001 SHIFT DRIVE SECTOR GEAR 1
23 0180-065100-10002 DRIVE SECTOR GEAR 1
24 0180-065002 OIL SEAL SD15x25x5 1 SD15x25x5
25 0GR0-065003 METAL GASKET, SECTOR GEAR 1
26 0180-065201-0010 WASHER, DRIVEN SECTOR GEAR 1
27 0180-065202-0050 SHAFT, DRIVEN SECTOR GEAR 1
28 0180-065203 DRIVEN SECTOR GEAR 1
29 0180-065204-0050 GASKET 13.5x22x1 1 13.5x22x1
30 0180-065205-0010 TORSION SPRING, DRIVEN SECTOR 1
31 0180-065206-00001 WASHER 6.2x22x2 1
32 0010-013008-0010 BOLT M6x35 1 M6x35
1

33

0GR0-064000

SHIFT DRUM ASSY




EO7 HLiZR4/0IL PUMP ASSY

E07 #LHZRAE  OIL PUMP ASSY
Item No. Parts Number Parts Name(EN) Qty Specification
01 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8
02 0GR0-0700A0 ROTOR ASSY, OIL PUMP 1
03 0A80-050004 WASHER 1
04 0800-070003 COVER, OIL PUMP 1
05 0010-030002-0020 BOLT M5x16 3 M5x16
06 0GR0-070004 DRIVE GEAR, OIL PUMP 1
07 0GR0-070003 SHAFT, OIL PUMP 1
08 0800-011005 WASHER 10 1 10
09 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
10 30801-01005 CIRCLIPS FOR SHAFT10 2 10
11 0GR0-070005 DUAL GEAR, OIL PUMP 1
12 0010-021019-0010 BOLT M6x12 2 M6x12
13 0GR0-070006 OIL GUARD 1
14 0GR0-070100 NEEDLE BEARING 10x22x16 1 10X22X16




E08 7KRAIWATER PUMP ASSY

E08 JKZEA  WATER PUMP ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0GRB-080001 WATER PUMP COVER 1
02 0180-081001-00001 IMPELLER, WATER PUMP. 1
03 0GR0-080002 SEAL RING, WATER PUMP 1
04 0700-081200 WATER SEAL ASSY 1
05 0110-080005 OIL SEAL 10x20x5 1 10x20x5
06 30400-01000 BEARING 1 6000
07 30801-01005 CIRCLIPS FOR SHAFT10 1 10
08 0180-081004-0050 WATER PUMP SHAFT 1
09 0010-080013-0010 BOLT M6x22 5 M6x22
10 0010-021019-0010 BOLT M6x12 1 M6x12
11 0010-060009 WASHER 6 1 6




E09 jZ5hiiff/STARTING SYSTEM

-, -
E09 %% STATER MOTOR
Item No. Parts Number Parts Name(EN) Qty Specification
01 0180-0910A0 DRIVEN GEAR ASSY, STARTER 1
01 0180-0910A0-00001 DRIVEN GEAR ASSY 1
02 0010-080013-0010 BOLT M6x22 2 M6x22
03 30102-080020820 INNER HEX SCREW M8x20 6 M8x20
04 30401-02800 NEEDLE BEARING 1
05 0180-091001 DRIVEN GEAR 1
06 0180-091200 OVERRIDING CLUTCH 1
07 0180-091006 AXLE, DUAL GEAR 1
08 0GR0-091002 STARTER DUAL GEAR 1
09 0GR0-091100 STARTING MOTOR 1
09 0GSV-093000-1100 START MOTOR 1




REIE - #5) ENGINE GASKET SET

E29 &R E R Z5

ENGINE GASKET KIT

Item No.

Parts Number

Parts Name(EN)

Qty
1

Specification

01

0GS0-0000A0

GASKET KIT, ENGINE

01

0GS0-0000A0-00001

GASKET KIT, ENGINE

1




Rk RORE ENGINE OIL SEALSO-RING |

E30

Kenil iz ROEE

ENGINE OIL SEAL &0O-RING

Item No.

Parts Number

Parts Name(EN)

Specification

01

0GS0-0000A1

OIL SEAL & O-SEAL RING KIT, ENGINE

Qty
1




